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Ilepexknax yKpaiHCBKOI0 MOBOI0, ABTEHTHYHICThH o PeecTpauiiiHoro nocBigueHnnsi
SIKOTO NIATBEpPI/KEeHA YNOBHOBAKEHOK 000010 Ne Bia p-
3asgeuuka (fABopcbka T.FO.), indopmauii npo

32CTOCYBAHHS JIKaPCHKOro 3acoly

JIncroxk - Braaaum: Indopmauisi 1is KopuceTryBaua

AJIBEMT 250 OJI nOpoIIOK i pO3UMHHMK /LIS PO3UMHY VIS iH’ €KILili
AJIBEMT 500 OJI nopoIwoK i po3YMHHEK U PO3UHHY U1 iH’ €KLl
AJIBEUT 1000 OJT nopoIIoK i pO3YMHHMK /18 POUMHY JUIS iH €Kil
AJIBEMT 1500 OJ] nopomIoK i po3uMHHYK U8 PO3UMHY JUTS iH €Kit
AJIBEMT 2000 OJI nopomoK i pO3YMHHMK /IS PO3UMHY JUIA iH €K1l
AJIBEMT 3000 OJ nopowoK i po3uMHHHK 18 PO3UMHY A iH’ €Ki#

Oxrokor anbda (pekomOinaHTHHIT moackkuit paktop VIII 3ropranns)

IIpounTaiiTe yBa’kHO BCi NMYHKTH HbOr0 BKJAAJAHINY, MEpUI HiZK PO3MOYATH 3aCTOCOBYBATH
npenapar, Tak sik TYT MiCTHTbCS BazK/IMBa indopmanis aasa Bac.
- 30epiraiiTe el TUCTOK-BKIa UL MOXKIHBO, BaM JI0OBEIETHCS NPOYUTATH 11 LIE pas.
- JSxwo y Bac € AKi-HeOy/Ab 101aTKOBI MTaHHs, 3BEPHITLCA 10 CBOro Jikaps abo dapmaneBTa
abo MeacecTpH.
- lleit npenapar Gyno mpusHa4yeHO TiAbKM Ans Bac. He naeaiite #oro inmmm. Ile moxe
HAIUKOAMTH 1M, HaBiTh SKILO O3HAKH XBOPOOM TaKi kK, SIK Y Bac.
- Sxmo Bu BuABWIM Oyab-aki noGiuHi edexTH oOroBopiTh iX 3 BawMM JikapeM abo
(apmanesTom abo mezacectporo. Brmoyaroun Oyzb-ski MOXKIMBI MOOIUHI edeKkTH, o He
nepepaxoBaHi B JaHOMY iHdopMartiiinomy nmuctky. Jlusucek ITyHKT 4.

o B ubomMy BKAAH LI

1. [Ilo Take A,[IBEI‘/'IT 1 1714 490ro BiH 3aCTOCOBYETBCS

2. lllo notpi6uo 3HaTH, nepm Hix 3acTocoByBatn AJIBEUT
3. SIx 3actocoByBati AJIBEUT

4. Moxnugi noGivHi eexkTH

5. Sk 36epiratu AJIBEMT

6. BmicT ynakoBku Ta iHImoi iHpopmanit

IIlo Take AJIBEUT i a.21s1 woro BiH 3aCTOCOBYETHLCH

AJIBEUT wmictuts nilody pevyoBHHY OKTOKOr anb(a, peKOMOIHAHTHHH JIH0ICHKHMIA ¢daktop VIII
3ropTaHHs, OTPUMaHMH 3a J01noMororo TexHosorii pekomGinanTHoi JIHK. ®akrop VIII HeoOxinHumii
JUIsL YTBOPEHHS 3rYCTKIB KPOBI 1 3yTMHKHA KPOBOTEYi.

V nauienTis 3 remodiniero A (BpoaxeHnm aediunrtom daxropa VIII) BiH BiacyTHili abo He
(hyHKIIIOHYE HaJIE)KHUM YUHOM.

AJIBEWT 3actocoByioTh Ams JiKyBaHHS i MonepeKeHHs KpOBOTEY Y MAalli€HTIB YCIiX rpyn 3
remodiniero A (cnajaxoBe MOPYIIEHHS 3rOPTaHHA KPOBI, BUKJIMKaHe BiacyTHicTIO daktopa VIII).

AJIBEUT BurororsitoTs 6e3 noaasaHHs OLIKa JH0MHH i 61/1Ka TBAPUHHOTO MOXO/UKEHHS, B YChOMY
BUPOOHMYOMY IpOLECI.

2. Illo noTpi6no 3naTH, Nnepm Hix 3acrocopysatu AJIBENT
He 3acrocoyiite A/IBEUT
- JSlxuo y Bac anepris Ha OKTOKOr aibta, abo 10 OYIAb- KOO KOMIOHEHTY npe :
nepepaxoBaHuXx B pomlm 6).
- Slxmo y Bac anepris Ha 10 6inka Muieit abo XOM'SIKiB.
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SIKIIO BY He 3HAETE MpO L€, 3BEPHITHCS 10 CBOTO JiKaps.

IMonepekeHHs i 3an00iKHI 32X01H

[IpokoHCy/bTyiiTech 3 Bawmm Jikapem nepiu nix s3actocopysatn AJIBEMT. Bu noBunHi
[OBiIOMMTH CBOTO JiKaps, AK1o Bu monepeHbo JNiKyBaIncs npenaparamu daxropa VIII, ocobauso
ak110 By po3po6uny iHriGiTopH, TaK K TaM MoxKe GyTH Okl BUCOKMIA PU3HK, 1110 11€ TOBTOPUTLCA
me pas. luriGitopn GJOKYIOTh aHTHTiNG TPOTH ¢akropa VIII, ne npusBoauTe 10 3HHIKEHHS
edexrnrocti AJIBEUT i 3anoGirae KOHTPOIOBAHHIO KkpoBoTeui. PO3BUTOK IHTIGITOPIB € BiIOMUM
yCKJIa[HeHHAM Tpy JlikyBaHHi remodinii A. SIkmo kpoBoTeya HE KOHTPOMIOETHCA 3 AJIBEMT.
oJipasy TMOBiZIOMTE CBOrO JIiKaps.

IcHy€e piKiCHa MOXIHMBICTH TOrO. IO BH MOXKETE BiuyBaTH aHadinakTHYHY peaKuilo (Baxka,
parToBa ajepriyHa peaxuis) Ha AJIBEMT. Bu moBunHi GyTH NOBifOMIeHi NMPO paHHi O3HAKHM
aZlepriyHMX peakiiii Taki K BMCHII, KPOIMB'AHKA, MOABA nyxupis, cBepOiK, HaOpsK ryd i s3uKa,
TPY/HOILII IMXAHHSA, XPHITH, BAXKICTh Y TPYAAX, 3arajibHe BIAYYTTS HE3yKaHHs, | 3amaMOpOYCHHA.
[li cumnToMM MOXYTh OYTH PaHHIM MONEPEUKCHHAM aHa(iTaKTUYHOrO MHIOKY, MPOSIBU SKOrO
MOJKYTh MPOSBIATHCH BKJIIOYATH pi3Ke 3aMaMOpOYeHHs, BTpary CBiIOMOCTI, 1 YTpY/IHEHE JIMXaHHA.
K0 BUHMKHE SKHH-HEOYAb 3 LMX CHUMNTOMIB, iHQY3it0 MOBHHHO HeraifHo 3yMmUHUTH. Baxki
CHMIITOMM, BKTIOYAIOUM YTPYAHEHHs [MXaHHA | HENpPUTOMHICTb, BHMAraioTh HeraiHoro
TEPMIHOBOI'O JIKYBaHHS.

Pozeumox Paxmopa VIII inzibimopis y nayienniig

Sxuio pisenb ¢akropa VIII Bawol niasMu He f0cArae OYIKYBAHOIO piBHA, a00 AKIIO KPOBOTEYA HE
aJleKBaTHO KOHTPOILOBAaHa, MPH 30iMbIIEHHI HACTYNHOI J03H, CNifl 3aniflo3puTH TNPHCYTHICTH
inriGitopie daxropa VIIL. Haseuicts inriGitopis dpaxropa VIII 6yne nepeBipATHCS BAIIMM JIIKapeM.
SIkuio y Bac posBuHymcs iHriditopu daxropa VIII, Moxmso, 6yne norpibHa Ginblia KiabKiCTh
AJIBEWT mo6 KOHTpooBaTH KpoBoTedy. SIKIIO Us 032 HE KOHTPOJIOE Ballie KPOBOTEMY, nikap
MOKe PO3IIIAHYTH MUTAHHA PO BUKOPUCTAHHS IHLIOTO Mpenapary. He 36iibluyiiTe cymapHy 103y
AJIBEMT, 106 KOHTpOmOBaTH KpOBOTEUY Ge3 KOHCY IbTallil 3 JiKapeMm.

JiTH i miATiTKH
repepaxoBaHi Nonepe/HKeHHs i 3anoGiKHI 3aX0/H 110 3aCTOCYBaHHS s 10pOCITHX i pireit (Big 0 10
18 pokiB).

Inwi Jdikapebki 3acoou i AJIBEUT
TToBizoMTe CBOrO JiKaps, AKIIO BU NPHIIMAcTe, OCTAHHIM YacoM NpuiiManu ado MOKeTe NpHHMaTH
Oy Ib-AKi iHILI JIKH.

BaritHicTb i rOAVBAHHS I'PYAII0
Slkmo Bu BariTHa aGo K ToAyeTe TpyAmI0, JAyMaeTe, WO BariTHa abo mnuaHyeTe 3aBariTHITH,
sanuTaiite y Bauoro sikaps npo 3acTepexeHHs nepil HiK 3aCTOCOBYBATH Nperapar.

BnJIMB HA 31aTHICTH KepyBaTH aBTO 200 iHIIMMH MeXaHi3MaMH
AJIBEMT He BniMBac Ha 37aTHICTh KepyBaTH aBTOMOGineM ab0 OyAb-KHMH IHIIMMH BaKKHMU
MeXaHi3MaMH.

AJIBEUT mictuts natpiii
Ipenapar mictute 0.45 mmonb Hatpito (10 mr) B oaHOMYy ¢nakoni. Jlo yBaru mnauieHTiB 110
3HAXOAThCA Ha KOHTPOJIbOBaHi# Ai€Ti HaTpiio.

3. SIk 3acrocoByBatn AJIBEUT
Bama Teparnis NOBMHHa OyTH CIpsMOBaHa JiKapem 3 J0CBiIOM B aornsii
remodiaicio A.
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Bam siikap po3paxye Bauy 103y AJIBEWT (y Mikuapoanux oanHHLX a60 MO) iHuBizyaibHO 10
Baioro cTaHy Ta Macu Tifia, @ TAKOK BUKOPHCTAHHs s MPOMIMTAKTHKH M JIKYBaHHA KPOBOTEH.
YacToTa BBeieHHs Oyjie 3aekKaTi Bijl TOr0, HACKUIbKH AJIBEMT edexturuuii y Bamomy BUnasxy.
Sk npaBuIIO 3aMicHa Teparis 3 AJIBEUT ue nosrotpusane m}cyBaHHs:

3aBxau npuiManTe npenapat TOYHO TaK, AK MpOMHcaB nikap. OGroBopiTh Le 3i CBOIM JiKapeM,
K110 BH He BrIEBHEHI.

JlozyBaHHs 11 npo:pmammcn KpoBOTe4

3Buuaiina go3a Oyae Bia 20 1o 40 MO okrtokor anba Ha Kinorpam Macu Tiia, IO BBOIUTECS 3
inTepBasoM Bix 2 70 3 AHie. [TpoTe, B JeAKMX BHNAKaX, OCOOTHBO Y MOJIOJMX Malli€HTIB, MOKYTh
6yTH HeoOXiHi GibLI KOPOTKI NPOMIXKKHM Yacy abo Gibll BHCOKI 103H.

Jlo3yBaHHs /IIs1 JJiIKYBaHHSI KPOBOTEY
J103a OKTOKOT aib(ha po3paxoBYEThCs BiMOBIAHO 10 MacH Tina i piBua ®akrtopa VIIL.
Koediuien pisnis ®axropa VIII Gyae 3anexatu BiJl TAKKOCTI i JoKanizauii KpopoTeui.

[ Jloza OJI=maca Tizna (kr) X 6axanuii pakrop VIII nigsuwenss (% B HOpMasibHOro) X 0.5 1

V naBejeHii Hikue TabIULI cxeMa piBHiB MiHiManbHOTO piBHA dakTopa VIII B KpoBl. ¥V BUNaaKy 3
nepesiueHHMH BUMNazKaMM remoparii, aktueHicTs ¢aktopy VIII He noBHHHA ONMYCKaTHCS HHKYE
3a71aHoTO piBHA (y % BiJl HOPMATBHOTO) NPOTATOM Bi/INIOBIAHOTO MEPioay.

Ipu neHux obcraBMHAX, OilbIIA KilbKICTh, HDK pO3paxoBaHa MOKe 3Haa00HTHCA, OCOOJIMBO Y
BUINaJIKaxX iHriGiTopa Npu HU3LKOMY TUTPI.

Slxwo y Bac € BiguyTTs, 10 edexT AJIBEUT Henocratsiii, 38epHiThCs 10 Batoro jikaps.

Bam nikap Gyjae BUKOHYBaTH BiAnoBinHi naGopaTopHi TecTH, MO0 MEPEKOHATHCA, 11O Yy BaC €
anexsatuuii paxrop VIII Ha mepHuX piBHsAX. Lle 0COOIMBO BajIIMBO, AKIIO y Bac Oyiu cepio3Hi
omnepattii.

3acTocyBanus y aiteii i miamirkis (Bix 0 1o 18 pokis)

Pexomenjauii 1mo/10 J103yBaHHs AJ1s JTiKyBaHHS KpoBoTeH, HaBeJleHi BHILUE, OJHAKOBI /Ul AiTeH i
nopocsmx. JIns npodinakTHKi KpoBoTed B AiTel y Billi 10 6 pokis, 1031 20 10 50 MO Ha KmorpaM
Mack Tina 3 iHTeppanom Biag 3 A0 4 pasiB Ha THXKIEHb. BBeneHHs AJIBEWUT vy niteit
(BHYTDILIHLOBEHHO) HE BiIPi3HAETbCS BiA BBEAEHHA 1A MiAiTKiB. LleHTpanbHuil BeHO3HMIA
npuctpiii (CVAD) Moxe crath HeoOXiguuM, mol mpoBoauT dHacti iHdysii ¢axropa VIII
npenapary.

Cnocid i mIsixu BBe/JIeHHS

AJIBEUT 3a3Buuaii BBOAATH y BeHy (BHYTpilIHbOBeHHO) Bammm jikapem aGo MeacecTpolo.

Bu a60 XToch iHIMit Takoxk Moske BBoauTH AJIBEWT in’ekuiiino, ane TilibKu Mic/s MPOXOUKEHHS
HaJIeKHOT MiArOTOBKH. JleTanbHy IHCTPYKLIIO 1711 caMOCTIHHOro BBeicHHs Bu MoxkeTe oTpuMarty y
KiHI[i JaHOTO JINCTKA-BKJIAJIMIIIA.

SIKII10 BH 32CTOCOBYETE A,Z[BEFIT OiJibIne, HiK MOTPiIOHO

3apskan npuitmaiite AJIBEUT BignosigHo 1o Toro, sk MpU3HAYHB Jm{ap SAKIO BUHUKIIN 6ynb AKi
CYMHIBH, 3BepHiTBCS 10 Jikaps. Skimo Bu Beesn Ginbine AJIBEWT nix PEKOMEH/0BaHO, MOBiAOMTE
CBOTO JIiKaps SIK HalLIBHILLIE.

SIkuo Bu 3a6yan npuiinsta AIBEUT
He npuiimaiiTe nojieiiiHy 103y, 106 KOMIEHCYBATH NPONYIIEHY IHAMBIAYAIbHY /103Y.
[IpoaoBAKiTh 3 HACTYITHOIO YEProBOro 3aCTOCYBAHHA I MPOJOBKYHTE B pery NAPHIEL IT¢]
pekoMeH10BaHUX Bauum jikapem. 7

SIK1o BH NPHOMHHTE 32CTOCOBYBATH AJIBEUT
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He npunuﬂﬂme sactocysanns AJIBEUT Ge3 koncynbrauii 3 Bammwm sikapem. SIkuio y sac € Oyab-
SKi 1071aTKOBI MMTAHHA, IO CTOCYIOThCA 3aCTOCYBaHHS JaHOTO Tperapary, 3BepHiThCs 0 CBOTO
nikap4.

4. MozxuBa nodiyni peakmii
Slk i Bci mpenapaTi, MOXYTh BHKJIMKATH MOOIYHI peaxiiii, Xxo4a He Y BCiX.

V pasi BUHHKHEHHS BaKKHX aleprivHuX (aHadinakTM4YHUX) peaKuii, NPUIHHHTH in'exuil HerafHo.
Bu nosuuHi HeraiiHo 3BepHyTHCS 10 Batoro jikaps. skino Bu maete 6yab siki nepepaxopati paHiiue
anepriyxi peaxiii:

—  BHCHII, KPOIIUB’ SHKa, MyXHUPLIi, reHepati3oBaHuii CBepOIk,

— HaOpsk ry0 1 s3uKa,

—  yTpYIAHEHe AMXaHHS, XPHITH, BAKKICTb Y IpyasX,

— 3arajbHe BIIUYTTA HE3/yKaHHS,

— 3amaMOpOYeHHs i BTpaTa CBiJIOMOCTI.

Cepiio3Hi CHMITOMH BKIIOHYAKOYM YTPYJAHEHE JIMXaHHS i (Maiike) BTpata CBiIOMOCTI, BUMAraioTh
HEraHOro eKCTPEHOro JIIKYBaHHS.

Piako BigMiuanuck HeCIPUATIME] BUMAJKH, TiNepuyTIMBOCTI, BKIIOYAIOUH:

[eHepastizoBaHy Ta 3BMYAiiHy KpONMB'SHKY (BHCHI Ha IIKipi 3 CHJBHHM CBEPOIHHSM i XPHIIH,
SHUJKEHHIl KpOB'SHM THCK (TiMOTOHif); BTpaTa CBiJIOMOCTI, UIBM/KE CEpLEOHTTS, BaKKI peakuil
rinepyyTIMBOCTI, MO MOXKYTh MPHU3BECTH IO TPYIHOULB NMpH KOBTaHHi i/abo AuXaHHi, YepBOHE
onyxie o6auy4s ta/abo pyku (aHadinakcis).

3araabni nobiuni epexTn (MoxKyTh BHHUKHYTH B 1 3 10 mroaeii)

Iuri6itopu ®axropa VIII, ronoBHuit 611k, IMXOMAHKA.

Pinkicui no6iuni epextn (MoKyTH BHHHKHYTH B 1 3 100 stroj1eit)

3anaMopOYEeHHs, IPUIl, BTpaTa CBiJOMOCTI, HE HOPMalbHE CepLeSHTTS, YepBOHI CBEPOIAY LIMIIKH
Ha IKipi, auckoMdopT y TpyaHiil KmiTUi, cMHenb y Micwi iH’ekuii, cBepOiK, MiABHILEHE
MOTOBH/IIICHHS, HE3BUYHMH NPMCMAK Yy pOTi, 611k y ropili, MirpeHk, MoripleHHs nam’sTi, 03Ho0,
niapes, Hyja0Ta, GIOBaHHS, 3a[MLIKa, iHGEKUiT TiMpaTHIHUX CYIHH, OnmimicTh IWIKipH, 3amaleHHsa
Oueil, BUCHII, IiJIBUIIEHA MITIMBICTh I HAOPAKM Hir, 3HUIKEHHS BiJICOTKY YEPBOHMX KIITHH KpOBI,
361/IbIIEHHS YePBOHUX KJIITHH KPOBi, 611 y BEpXHiii YaCTHHI x1nBOTa a00 Y HHKHIH 4aCTHHI rpyaHOT
KJTITKH.

106 azani 3 xipypeiuHumu 6mpyyanHiImMu

Karerep-acouiitoBani indeKuii, 3HMKEHHS KiIbKOCTI epUTPOLMTIB, HaOpAK KiHLIBOK Ta Cyrio0is,
TpHBaNa KpoBOTeYa Mic/is BUAAICHHS ApeHaKy, 3Hukenns pisns Pakropa VIII i noct onepauiiina
remMaroma.

ITog 'azani 3 yenmpanonum genosHum npucmpoem (CVAD)
Karerep-acouiitosani indexuii, cuctemni indekuil i 1okanbHi TpoMOH y Miclli BBeJIeHHS KaTeTepa.

Io6iuni eeKTH 3 HEBIIOMOIO YACTOTOIO (4ACTOTA HE MOKe OYTH OlliHEHa 32 HAABHUMH J1aHUMH)
MOTeHWiiHO Hebe3neuni ~ g KUTTA  peakuil (aHadinakcil) # iHWi anepriyni  peaxuii
(rinepuyTaMBICTE), 3arajibHi po3iaau (BTOMa, HecTa4a eHeprii).

,Ilonarxoni nobGiuui edpexTn vy aireii
[Hi, Hi’% pO3BMTOK iHTiGiTOpa y nonepeiHbO He JIKOBaHWH niTed (PUPS) KaTe i
YCKJIa/IHEHHS, He MalOTh BIKOBMX BiZIMIHHOCTEH y noOiyHuX edekrax \Haqpfie HIY
OCIIJIZKEHHX.

3 3aRi.

.\\
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3BiT npo nodiuHi epexTH

SIKIIO BM BUABMIM 0GTUHi eheKTH, 3BEPHITHCS 10 CBOTO JliKaps. Briodaroyn CTOPOHHI eeKTH, 110
He BKasaHi y JaHOMY JIMCTKY-BKiaauwi. Bu Takox MoxKere noBigomaaT nobiyHi edexTr
fesnocepelHbO  4epe3  HalllOHANbHY CHCTEMY spiTHOCTI, mnepepaxosaHy Yy Jlomatky V.
TToBizoMIsI0YH PO N06iuHi edekTH Bu MOXKeTe A0NIOMOITH 3a0e3nednTH Gineie iHdopmauii mpo
fesneKy JaHOro npenapary.

1. Sk 36epiratu AJIBEUT
36epiraTi npenapaT B HEAOCTYTHOMY Ui JliTell Mici.

He 3aCTOCOBYBATH TIpenapar micis 3aBeplieHHs TepMiHy MPHAATHOCTI BKa3aHOTO Ha YNaKOBLL.
JlaTa 3aKiHU€HHs TePMiHy NPUAATHOCT] TPUBAE 110 OCTAHHBOI'O AHSA MOTOYHOTO Micaus.

36epiraty B xonoxuabHuKy (2°C-8°C).
He 3amopozKyBaTH.

B Mexax TepMiHy mpuaaTHoCTi npernapary Bu Moxere 36epirati Horo npu temneparypi a0 25°C
mepeJl BMKOPHCTAHHSM MPOTArOM IEpioay /0 LIECTH Micsiuis. B upoMy BHNaiky, Li JIKH
3aKiH4YeThCA B KiHLI LIHOTO 6-MicA4HOTO Mepioy abo CTPOKy MpPH/IaTHOCTI, 3a3HaYEHOT0 Ha (1aKoHi
NMPOJIYKTY, 10 HacTaHe paHiuie. by/ib facka, 3anuuliTh KiHelp 36epirands 6 MicsLiB NPy KIMHaTHIMH
TeMIepaTypi Ha YNaKoBlli npenapary.

He moBepTaTi B XOJIOAWIBHUK T1ic/1s 30epiraHHs npy KiMHATHIl TemnepaTtypi.

36epiraTi y KapTOHHiH KOPOOLI 3 METOI0 3aXMCTY Bill CBITIIA. .

Jlaumii nperapar NpH3HA4YeHHil 178 OAHOPA30BOTO BHKOPHCTAHHS. 3acTOCOBYBATH Tpenapar
TIPOTATOM TPHOX TOJIMH MIC/IS PO3BEICHHA.

TepMiH NPHAATHOCTI BKa3aHWi Ha KapTOHHIH yTIaKOBLi mic/s abperiatypu «Exp.»

He pukuzaiiTe Gy/Ib-siKi penapatd 4epe3 CTiuHi BOAH abo 3 NOGYTOBMMH BIIXO/IaMH. 3anuTaiTe y
Baworo dapmanepTa K YTWi3yBaTd mpenapat skuii Bu ne uxopuctand. Lli 3axomn MOKYTh
3aXMCTHTH HABKOJMILHE CEPEOBHUILE.

6. BmicT ynakoBkH Ta inma indopmauis

IIlo MicTHTH AJIBEUT

- Jliroya pevoBMHa OKTOKOr anb(a, (MoAchkuii daktop sropranns kpoBi VIII Burotoesenuii
pexomGinantaoo JTHK Texnosoriero). KoxkeH (rakoH 3 MOPOIKOM Mmictuts 250, 500, 1000, 1500,
2000 yu 3000 OJ] oxTOKOT anba.

- IHmi pevyoBMHM: MaHITOJ, HAaTpPilO XJIOPHJ, TCTHIANH, TPEranosa, KaJbLl0 XJOpPH/, TPOMETaMoJl,
noicopbar 80 i rayTaTioH (BiIHOBJIEHHIA).

PosunnHiK (1akoH: 5 M crepuiizosanoi Boau ans in'ekuiii BAKCJDKEKT 11

SIx surasinac AJIBEUT i BmicT iioro ynakosku
AJIBEUT npencrasnenuii y Burasii 6i10ro nyxkoro nopowky. ITicis po3sesenHs, po3u HnCTHi,
MpPO30pHit i BLIBHMIA Bil CTOPOHHIX 10MILIOK. KOKHa yraKoBKa MICTHTB PUCTPIH /15 PO3BEICHHS.

Baacuuk peecTpaniiiHoro nocBiT4eHHst
bakctep AI’
Inpycrtpiwrpacce 67
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A-1221 Bigensn

Bupotuuk:

bakcanta benmkiym Manydextypinr CA
Bynbeap Pene Bpankyap 80

B-7860 Jleccin

benbris

bakcrep CA

Byabsap Pene bpatkyap 80
B-7860 Jleccin

Benbris

Jlis Gyap sikoi iHopMalil 010 AaHOTO JTiKapehbKoro 3acoly, 3B’ AkiTheA. Oyab JlacKa, 3 MiCLEBAM
NpeICTaBHUKOM PeeCTpaifHoro NOCBiI4eHHs.

JIMCTOK-BKJIAIMII B OCTAHHE 0YJ10 NeperjasinyTo

Jletanbha indopMallis npo Leii ikapebkuii 3aci6 10cTynHa Ha caiiti €Bporneiicbkoro Mean4aHoro
Arencrga http://www.ema.europa.cu.

IHeTpyKIis /It NPHTOTYBaHHS | BBEIeHHS

Co1ij1 JOTpUMYBATUCS TEXHIKH aCENTHKH TIPH HpHI‘OT)’BaHHi PO34MHY Ta MPU BBEJIEHHI.
BHKOpHCTORYIiTe JIMLIE CTEPHIIi30BaHy BOY JUIf i’ €KLl Ta anCTplﬁ JUIs PO3BE/ICHHS Ta
MPUTOTYBAHHS PO3UMHY, 110 0JIAETHCS 10 KOKHOT YIIAKOBKH AJIBEMT. A,IIBEI/IT HE MTOBUHEH
3MILIYBATHCH 3 IHIIMMH NpenapaTtaMu abo po3YHHHUKaMH.

CyBOPO PEKOMEH/1YEThCS PEECTPYBATH KOXKHMUIA Yac BBE/ICHHS, Ha3By | HOMep NapTil.

IucTpyKuist 17151 po3BeJeHHs
e He 3acTocoByBaTH Ticis 3aKiHYeHHS TepMiHYy MPHIAaTHOCTI BKa3aHOi Ha YMaKOBL.
e He 3acrocroyearu 3aci6 BAKCJDKEKT Il sikino kpuiika G6ictepa noukopkena abo e
O3HAKM MOPYIIEHHs LLTICHOCTI i3 MO3HAYKOIO: (MO3HaYKa).
e He 3amMoposKyBaTH pO34MH MiCIs PO3BE/ICHHS.

1. Sxwmo npenapar 30epiraBcs B XOJOIMJIBHHKY, BI3bMiThb AJIBEMT nopomok i ¢iakonu 3
PO3YHHHHKOM 3 XOJIOJH/ILHHKA | HeXal BOHH AOCATHYTE KiMHATHOT Temnepatypu (6auspko 15
Ci25°C)

PetesibHO BUMHIITE PYKH 3 MHJIOM 1 TEMJI010 BOJOKO.

Bunanite Kpuinedky 3 aakoHiB 3 MOPOLIKOM Ta PO3YHHHHKOM.

OumcTiTh NpoOKM 3a JOMOMOrol0 TaMmmoHiB 3i crnuproM. IlocTaBre (aakoHW Ha MUACKY

MOBEPXHIO.

5. 3uiMiTh 3axucHe NOKpHTTs 3 ynakoBku npucrocyBanHs BAKCJDKEKT II, He Topkaiouuch
pMicTy ynakoeku (mai. a). He Buiimaiite BAKCJDKEKT 11 3 ynakoBku.

6. IlepeBepHiTh yNMaKoBKY i BCTaBTe NPO3OPHH MIaCTHKOBUH 3yOeub y mpoOKy ¢akona 3
po3YMHHMKOM. BisbMiTh ymakoBky 3a kpait i 3Himite i 3 BAKCJDKEKT II (man. b). He
puansite cuniil koenavok 3 BAKCJDKEKT I

7. Jlaa po3BelieHHS BUKOPMCTOBYIOTH TiJIbKM CTEPHJIBHY BOAY IS iH’€KUil i mpucTpiii A
po3Be/leHHs, w0 mpeacTaBneHuit B ymakosui. Ilepeepnite cucremy 3 BAKCJDKEKT II,
NMPHETHAHOTO /10 (IaKOHY 3 PO3YMHHHUKOM TaK, W00 (IaKOH ONMHMBCA HaJl MPHCTOCYBAHHAM.
BerapTe Ginmii ninactukoBuid 3yGeup y npobky duakoHa 3 npenapatom AJIB EWT. BaxyyM

_.hi:_,.l (S
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IIpenapar WBKAKO PO3YMHAECTLCA (3BHUAHHO MEHIIE, HiK 3a 1 XBHIMHY). ITicna po3seneHHs
pO3uHH NOBUHEH GYTH YMCTHM, IPO3OPHM i Bi/IbHHUIA Bijl CTOPOHHIX IOMIIIOK.

IncTpykuis Auast il ekuil
Il BBEJIeHHS 3aCTOCOBYHTE HAKOHEYHHUK IITNPHLA 110 10JAETHCS.

Baoicnusa npumimra:
e He namaraiiTech BBOJMTH iH’€KIIiFO Mepll HDK Mpoiijere creuiaibHe TPeHYBaHHSA 3
BamumM stikapem abo MezIcecTpolo.
e IlepeBipTe NPUrOTOBJIEHMI PO3YMH HA CTOPOHHI JOMILIKK i 3HeOapBIEHHA TNepel
po3BeIcHHAM (PO34MH MOBHHEH OYTH NPO30puM, Ge36apBHUM i BUILHUM Bi/l CTOPOHHIX

4acToOK).
He BukopuctoByiite AJIBEWT, sKio po3unH He € MOBHICTIO MPO30puUM abo MOBHICTIO

HE PO3YHHUBCA.

1. Binkpuiite cuniii xosmayok 3 BAKCJDKEKT II. He naGupaiite noBiTps y MINPHIL.
[puennaiite mmpuu o BAKCJDKEKT 1T (Mas. d).

2; Iepepepuith cuctemy ($p1akoH 3 KOHLEHTpaToM Mae Gyt 3Bepxy). HaGepiTh KOHLEHTpaT y
LINpULL, NOBUILHO NOTATHYBIIM NopieHsb (Mai. e.)

> Bin’ennaiTe WNpHIL.

4. IpueaHaiiTe MeTEIMK TOJKH 70 wnpuua. Beeaite BHYTpiwHbOBeHHO. IIpenapar mMoxkHa

BBOAMTH 31 WBHAKICTIO He Ginbme 10 mi 3a xuauny. (Jueithes Poznin 4 «Moxausi no6ivsi
epeKTH»).

Mau. d. Man. e.

JlikyBaHHS HA BUMOTI'Y
V pa3i HaCTYNHHMX reMOpariyHUX BUMAJKiB akTHBHICTH (akropa VIII He MOBMHHA najaTh HUKYE
HaBEJIEHOTO MJIa3MOBOro piBHA akTHBHOCTI (Y0a6o MO/ an) y BianosiaHomy nepioai. Jlana tabnuus
MO3Ke BUKOPHCTOBYBATHCh JUISl KOHTPOIIO ZI03yBaHHsA PU KPOBOTEYaX i XipypriuyHuX BTpyYaHHSX.

JlosyBaHHs 1 4acToTa BBEJEHHS MOBMHHI OYTH ananToBaHi A0 KIiHI
iHMBiayaieHoMy BHMaaKy. [Tpu nepHux obcTapuHax (HarpHKIaz, Hasg
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Cryninb KPOBOTEYi/THI
Xipypri4yHoro BTpy4aHHsi

IMoTpidHa mikoBa
akTuBHicTh PaKkTopa
VIII B kpoBi nicas
ingy3ii (% abo

YacroTa J03YBaHHSH
(roauu)/TpuBaicTh Tepanii (B AHAX)

MO/aennirp )
PaHHiii reMapTpo3, M’g30Ba 20-40 [TorTOpHO¥iTE iH €KLIT KOKHI 12-24
KpoBOTeua abo KpoBOTe4a B roauHu (Bin 8 10 24 rosuH naiieHTam
POTOBii MOPOXKHUHI. BIKOM J10 6 POKiB) MPOTAroM
moHaiimMenie 1 aHs, MOKK He
NPUIHHATBCA KpoBoTeHaabo He Oyne
JIOCATHYTO 3arOlOBaHHs.
[TigBuILeHHIA remMapTpo3, 30 - 60 [TosTOproiiTe iH’exuii KoxkHi 12-24
M’s30Ba KpoBoTeua abo roaunm (Bix 8 10 24 roaMH NaiieHTam
reMaTroma. BiKOM J10 6 pOKiB) npoTsarom 3 - 4 aHiB
abo Ginblie, MOKK He OYIYTh YCYHEHI
OiJ1b YK HEMi€31aTHICTb.
3arposnuBa A/ KUTTS 60 - 100 [TosToproiite in’ekuii KoxHi 8-24
KpoBOTEHA. roaunu (Bia 8 40 24 roanH nauieHTam
BiKOM J10 6 pOKiB), TOKH He Oyne
VCYHEHA 3arpo3a JJisl KHTTA.
XipypriuHe BTpy4aHHsl
Hesnaune 30-60 Kosxni 24 rogunu (Bix 12 1o 24 roauH
B Tomy umcii BUAANIEHHS narieHTaM BiKoM JI0 6 POKiB)
3y0iB NpoTAroM He MeHie 1 100M, NoKK He
Oy/1e JOCATHYTO 3arOlOBaHHS.
3uaune 80 - 100 [ToTOprO#iTe iH’€KLIT KOXKHI 8-24
(nepex onepauieio i micas [roauHu (Bia 6 10 24 roauH naiieHTam
orepatii) BiKOM 10 6 POKIB) /10 a1€KBATHOIO

3arol0BaHHA, JaJli MPOJOBKYHTE
tepani. ll{onaliMeHn1e mpoTarom 7
JIHIB JUTs MIATPUMKA aKTHBHOCTI
daxropy VIII Bix 30% no 60%
(MO/peumnitp)
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Iepeknan yKpaiHChbKOKW MoBOW0, aBTeHTHumicts  Jlo PeccTpauiiinoro mocBindenns
SKOr0 MNiATBEpI/KEeHa YNOBHOBAKEHOI0 0¢00010 Ne Bia p-
ZasBuuka (fAsopenka T.HO.), imdopmanii npo

3aCTOCYBAHHS JIKapCcbKOro 3acoly

JInerok - Braaaum: Indopmanis 151 kopueTyBaua

AJIBEMT 250 O]I nopomok i po34HHHUK 1711 PO3UMHY 114 iH €KL

AJIBEUT 500 O] nopommok i po3uMHHHK Vsl PO3UMHY U iH’ €KLIH
AJIBEWUT 1000 OJ1 1opoiiioK i pO3YMHHKK A/ PO3YMHY MUIf i’ eKuiH
AJIBEUT 1500 OJI nopomIoK i po34MHHKK JUIS PO3YMHY U1 iH’€KIIiH

Oxkrokor anb$a (pekombinauTHMIT moackkuii daktop VIII sropranus)

IIpounTaiiTe YBa/KHO BCi MYHKTH IbOT0 BKJAAMIIY, Hepil HiK PO3MOYATH 3aCTOCOBYBATH
npenapar, TaK SK TYT MiCTHThbCSl Bazk/IuBa indopmauis aas Bac.
- 36epiraiiTe 1eii TUCTOK-BKIaXLI. MOKIMBO, BaM JOBEETCS MPOUMTATH 1T 11le pas.
- SIkuio y Bac € SKi-HeGy/Ib JOJaTKOBI MUTAHHS, 3BEPHITLCA J10 CBOTO JiiKaps abo dapmaleBra
abo mejcecTpH.
- lle#t npenapat Gyno npusHaveHO Tinbku s Bac. He napaiite ioro iHwmM. lle moike
HAIIKOJMUTH M, HABIiTh AKIIO O3HAKH XBOPOOH Taki Xk, K y Bac.
- SIKio BM BMABHIM Oyab-aKi moGiuHi edekTH oOroBopite iX 3 BamkM Jikapem abo
dapmanieBToM aGo MeacecTporo. Brimovaloun Oyab-aKi MOKIMBI NOOIYHI eeKTH, MO He
nepepaxosaHi B jaHoMy iHdopmaniiinomy muctky. Husuce [TyHKT 4.

I{o B uboMy BKIaAMIII

1. IL{o Take AJIBEWT i ans 4oro BiH 3aCTOCOBYETHCS

. Illo moTpiGHO 3HATH, MEPI HiXK 3aCTOCOBYBATH AJIBEWT
. Sl 3actocoByBat AJIBEUT

. MoxJuBi noGiuni eexTu

. SIx 36epiratu AJIBEUT

. BmicT ynakoBku Ta iHmo1 ingopmanii

8%

o

1. Ilo take AJIBEHT i a5 uoro Bin 3acTOCOBYETHCS

AJIBEUT wmicTuTh Ailouy peuoBHHY OKTOKOr anbda, pekomOiHanTHuil mocekuii dakrop VIII
3ropTaHHs, OTPUMaHHIi 3a JOrmoMorolo TexHosorii pekombinantaoi JIHK. ®axrop VIII HeoOXianuii
U1 YTBOPEHHS 3I'YCTKIB KPOBI i 3yTMHKH KPOBOTEYI.

V nauientie 3 remodimieio A (BpomwkenuMm aediuutom daktopa VIII) Bin BiacyrHiii abo He
(YHKIIIOHYE HaeKHUM YHHOM.

AJIBEWUT 3acTocoByioTh Ui JIiKyBaHHs i IONEpPE/DKEHHs KPOBOTEY Yy MAllieHTIB yCiX rpyn 3
remoiziero A (criaakoBe NOpyIIEHHs 3rOPTaHHs KPOBi, BUKJIHKaHe BiacyTHicTiO (akropa VIII).

AJIBEUT BuUroTORISAIOTH G€3 10AaBaHHs GijlKa IOMHY i 6i1Ka TBAPUHHOIO NOXOKEHHS, B YChOMY
BUPOOHUUYOMY HPOLIECI.

2. 1o noTpidHO 3HATH, NP HikK 32CTOCOBYBATH AJIBEUT
He 3acrocosyiite AJIBEAT
- Skuio y Bac ajepris Ha OKTOKor aibda, abo 10 Oyab-SKOro KOMIIOHEHTY npemnapary (3
nepepaxoBaHuX B po3ini 6).
- Skmo y Bac anepria Ha 10 Oinka Muei abo XoM'aKiB.

SIKIIIO BH HE 3HAETE MPO L, 3BEPHITHCS 110 CBOTO JIiKaps.
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IMoneperxenns i 3amodikHi 32X01H

IpokoHCynbTylTech 3 BammM Jlikapem nepil HDK 3acTOCOBYBAaTH AJIBEUT. Bu noBuHHi
MOBiJOMATH CBOTO JliKaps., K110 B1 nonepeaHro JiKyBamucs npenaparamu Pakropa VIII, ocobnuso
K110 Bu po3pobuy iHriGiTopu, TaK K TaMm Mozke GyTH Giibill BUCOKHH PH3HK, IO L€ MOBTOPUTLCS
me pa3. luriGitopu Grokyiots anTHTIa npoTH (akropa VIII, ne npusBoauTE 10  3HHKCHHA
edexrnsrocTi AJIBEMT i 3ano6irac KOHTPOIIOBaHHIO KpoBOTeyi. Po3BuTOK iHTiOITOPIB € BiAOMHM
VCKJIaJIHEHHAM Ipy JikyBaHHi remodinii A. SIKul0 KpoBOTeYd HE KOHTPOMIOETBCS 3 AJIBEMT,
0Jlpasy MOBiZOMTE CBOTO JIiKaps.

[cHye piaKicHa MOXIMBICTB TOTO, 1O BH MOJKETE BiA4yBaTH aHaQilakTHYHY peakuilo (Baxka,
parnToBa anepriyHa peakilis) Ha AJIBEWUT. Bu noeunHi Gyt TOBiZIOMJIEHI NMPO paHHi O3HAKH
ajepriyHuX peakuiil Taki SK BHCHII, KPONMB'SHKA, TOABA MyXHUPIB, ceepOixk, HaOpsK ryd i A3uKa,
TPY/IHOILIi IMXaHHS, XPHUITH, BAKKICTh y IPY/ISX, 3arajibHe BIAYYTTS HE3yKaHH, i 3aITaMOpPOYEHHS.
Ii CHMITOMH MOXYTb OYTH PaHHIM MONEPEKEHHAM aHailakTHYHOrO LIOKY, NpPOSBA SKOro
MOXYTb TIPOSRJIATHCH BKIIOYATH Pi3Ke 3aIlaMOPOYEHHs, BTPATy CBIZOMOCTI, | yTpy/IHEHe IMXaHHS.
SIKIO BMHMKHE SKMH-HeGYab 3 LMX CHMITOMIB, iHQY3iI0 NOBUHHO HETaifHO 3YIUHUTH. Baxki
CHMITOMH, BKJIIOYAIOUM YTPYAHEHHS JIMXaHHA 1| HENpUTOMHICTb, BHMAralOTh HEraiHoOro
TEPMiHOBOI'O JIIKYBaHH4.

Poszsumox Paxmopa VIII inzi6imopie y nayicnmis

SIkwo piens daxropa VIII Bawoi M1a3MH1 He JI0CATa€ O4iKyBaHOTO piBHs, a0 AKINO KpOBOTEYA HE
aleKBAaTHO KOHTPOJIbOBAaHA, MpH 301IbIIEHHI HACTYMHOI A03M, CIIJ 3ari03pUTH MPUCYTHICTD
inriGitopie pakropa VIIL. Haseuicts inriGitopis dpakropa VIII 6yae nepeBipsTucs Baumum niKapeM.
slkmo y Bac po3suHYy/mcs inribitopu dakropa VIII, moxmBo, Oyze noTpiOHa Oinplua KiTbKICTh
AJIBEWT 106 KOHTpO/OBATH KpoBOTeuy. SIKINO L 032 HE KOHTPOIIOE Ballle KPOBOTEUY, mikap
MO’KE PO3IJISIHYTH MUTAHHS PO BUKOPUCTAHHA iHuIoro npenapaty. He 301bLIyHTE CyMapHy 103y
AJIBEWT, 106 KOHTpOMOBaTH KpOBOTedy Ge3 KOHCY/IbTallil 3 JTiKapeMm.

JliTh i miaJTiTkn
nepepaxoBaHi nonepeKeHHs i 3ano6iKHI 3aX0/M 110 3aCTOCYBAaHHA JUls I0POCITHX i JiTeH (Bin 0 10
18 pokiB).

Truwi Jikapebki 3aco6u i AIBEAT
IMoBigoMTe CBOro JiKaps, AKIIO BU MPUHMaETe, OCTAHHIM YacoM NpHiiMaii abo MoskeTe NpuiiMaTH
Oy/Ib-AKI 1HILI JIIKH.

BariTHicTb i roxyBaHHs IPY/ULI0
Skmo Bu BaritHa abo X TojAyeTe IpyMUlIO, JyMaere, WO BariTHa alo TMiaHyeTe 3aBariTHITH,
3anuTaiite y Bamoro jikaps npo 3acTepeKeHHs Nepll HK 3aCTOCOBYBATH Iperiapar.

BB HA 31aTHICTH KEPyBaTH aBTO a00 iHIIMMH MeXaHi3MaMHu
AJIBEWT He BnimBac Ha 3JaTHiCTh KepyBaTu aBToMOOineM abo Oyab-AKMMH IHIIMMH BaOXKHMH
MeXaHi3MaMH.

AJIBEMT mictuth naTpiii
[lpenapar Mictute 0.45 Mmosnb Hatpito (10 Mr) B oaHomy ¢nakoui. o ysaru nauieHTiB 10
3HAXOATHCS HA KOHTPOIILOBaHi# Ai€Ti HaTpilo.

3. Sk 3acrocoryBatu AJIBEUT
Bama Tepanis moBuHHA OYTH CIpsIMOBaHa JiKapeM 3 JOCBIIOM B AQYIsAl
remodiniero A. ;

ST o

—
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Bamw nikap po3paxye Baumy nosy AJIBEUT (y mixnapoxaux omuauusax ab6o MO) iHAMBIAYyaJIbHO 10
Baworo cTaHy Ta MacH Tijla, a TAKOXK BHKOPMCTAHHs Ul NPODLIAKTHKU YK JIIKYBaHHSI KPOBOTEU.
YacToTa BBeIeHHs Oy/e 3aleKaTH BiJl TOro, HaCKiIbKH AJIBEMT edexTupnnii y Bamomy BHNajky.
sIx mpaBus10 3aMicHa Teparis 3 AJIBEWT ne noBrorpusae jiKyBaHHs.

3apskIM TpUAMaiiTe TIpernapaT TOYHO Tak, SK MpPOMMcae Jikap. O6roeopiThk L€ 3i CBOIM JIiKapeM,
AK110 By He BNeBHEHI.

Jdo3zyBanus pas npoqnmammm KpoBOTEY

3puuaiina 103a 6yze Bia 20 1o 40 MO oktokor anbda Ha Kizorpam Mach Tijla, 0 BBOJUTHCH 3
inTepBasioM Bia 2 10 3 aHie. TIpoTe, B AesKMX BUIAJKAX, OCOOIMBO Y MONIOJMX MAMICHTIB, MOXKYTh
6yTi HeoOXi/Hi GiIbLI KOPOTKI MPOMIXKKH Yacy aGo GibLI BUCOKI I03H.

Jlo3yBaHHS 114 JIKYBaHHS KpoBoTe
Jlo3a okTOKOT a_nb[ba pPO3paxOBYEThCA BiANOBIAHO 10 MacH Tina i pins ®axropa VIIIL
KoediuienT pisuis ®aktopa VIII Gyae 3aekaT Bijl TAKKOCTI i TOKasIizawii KpOBOTEUi.

I Jloza OJ1=maca Tina (kr) x 6axanuii paxrop VIII niaguwierns (%o Bij HOpMasbHOro) X 0.5 |

V naBeieHiii HiKue Tabmuui cxema piBHiB MiHiManbHOTO piBH hakTopa VIII & kpoei. ¥V Bumazaky 3
rnepesliueHMMH BUIAJKaMU remMoparii, akTHBHICTh cpaKTopy VIII He NOBHMHHA OMYCKATHCs HHIKUE
3a7aHoro pieHs (y % Bija HOPMaJILHOIO) MpPOTArOM BiZIMOBIIHOTO Mepiozny.

IIpn neBHux obGCTaBMHAX, OiMbla KilbKiCTh, HDK pO3paxoBaHa MOXe 3Ha00UTHCA, OCOOIMBO Y
BUMAJIKaX iHriGiTopa Mmpu HA3bKOMY THTPI.

slkio y Bac € BiguyTTs, 10 edeKT AJIBEWUT nenoctarHiit, 38epHiThes 10 Bamoro sikaps.

Baw sikap Gyjae BUKOHYBaTH BiANOBiaHI 71abOpaTopHI TeCTH, 00 mepexkoHaTucs, Lo Yy Bac €
anexBathuii daktop VIII na nesnux piBHAX. Ile 0co0iHBO BaXUIMBO, AKIIO Y BAc Oyiu cepio3Hi
onepauii.

3acrocyBanns y aiTeii i miaaiTkis (Bix 0 xo 18 pokis)

PekoMeHallii MO0 J03YBaHHs U JTIKYBaHHS KPOBOTEY, HaBEJICHI BHIIE, OHAKOBI /uisl AiTeH i
nopocaux. JIis npodinakTHKi KpoBoTed B AiTel y Billl 10 6 pokiB, 1o3u 20 10 50 MO Ha Kijnorpam
MacH Tina 3 iHTepaioM Bix 3 10 4 pasie Ha THXKIeHb. Beenenus AJIBEUT vy nireii
(BHYTDIIIHLOBEHHO) HE BiAPI3HAETBCA Bill BBEJCHHA AIA MiNITKIB. uempanbﬂnu BEHO3HUIA
npuctpiii (CVAD) moxke crati HEOOXiIHMM, 100 NpPOBOAMTH vacTi iHQy3ii dakropa VIII
npernapary.

Cnoci6 i masaxu BBe/IeHHS

AJIBEWT 3a3Buuait BBOAATH Y BeHy (BHYTpillIHbOBEHHO) Bamum ikapem abo MeacecTpoio.

Bu a60 XToch iHIIHii Takox Moxke BeoauT AJIBEUT in’exuiiino, ane TiJbKH Micas MPOXO/UKEHHS
HaJIeKHOT MiArOTOBKYU. JleTanbHy IHCTPYKIIIO /UIS CaMOCTIHHOrO BBe/IeHHs Bu MoXkeTe oTpuMaTty y
KiHLli JaHOro JIMCTKa-BKJIaauLua.

slkmo Bu 3actocoByete AJIBEUT Giabuue, Hiz norpiono

3aBKau npuiMaiTe AJIBEWT Bianoeigno o Toro, sk TPU3HAUMB nikap. SIKIo BUHUKIH Oy/b-sKi
CYMHIBH, 3BepHiTbCS 710 Jlikaps. fkimo Bu Beenu Oinbiue AJIBEWT HiX pekOMEH10BaHO, MOBiA0MTE
CBOTO JliKaps AK HaWLIBU/ILIE.

SIkuo Bu 3a6yan npuiinatn AABEAT
He npuiimaiite noagiitHy 103y, 1106 KOMIEHCYBATH NPONYILEHY iHAUBIAYaIbHY 103Y.
ITpo/IOBKITh 3 HAaCTYMHOrO YE€pProBOro 3acToCyBaHHA i MpoJOBIKY¥HTE B pEryaspyu
peKoMeH10BaHHuX Baumm Jikapewm.

SIKmo BM NPUNHHHTE 32CTOCOBYBATH AJIBEUT
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He npnnmmme sactocyanHa AJIBEWT Ges koncynbrauii 3 Bammm snikapem. Skuwo y Bac € Oyap-
9Ki J10JaTKOBi MUTaHHS, IO CTOCYIOTHCS 3aCTOCYBaHHS JaHOTO Mpenapary. 3BepHITbCA 10 CBOIO
JiKaps.

4. MoxunBa nobiuHi peakuii
Sk i Bci mpenapaTH, MOKYTh BHKJIMKaTH NOGIuHi peakulii, Xoua He y BCIX.

V pasi BUHMKHEHHs BOXKUX alepriyHuX (aHadinakTMUHUX) peaKiiii, NPUIHHATH iH'eKuii HerakHo.
Bu noeuHHi HeraiiHo 3BepHyTHCA 10 Bammoro jikaps, Skio Bi MaeTe 6y/1b 5IKi epepaxoBaHi paHiiue
anepriyHi peaxitii:

—  BHCHII, KPONMB’ SIHKa, TyXHPLli, TeHepali30BaHuii CBEPOIK,

— HaOpsK ry0 i s3uKa,

—  YTpyJHEHe JMXaHHS, XPHITH, BAXKKICTb Y IPYysX,

— 3arajbHe BIZYYTTS He3JyXKaHHS,

—  3anamMopOYeHHs i BTpaTa CBIIOMOCTI.

Cepii03Hi CUMITOMM BKJIIOHAIOYH YTPYIHEHE AMXaHHS 1 (Maiike) BTpaTa CBIJIOMOCTi, BUMAraroTh
HEranHoOro EKCTPEHOTO JIKyBaHHA.

Pizko BiiMivanuch HECTIPUSTIMBI BUNIAAKH, TiMEpUyTIMBOCTI, BKIIOYAIOYH:

eHepani3oBaHy Ta 3BMYaiiHy KPOTMB'AHKY (BHCHI Ha WIKipi 3 CHJIBHWM CBEpOIHHAM i Xpurmmu,
3HWKEHHMI KpOB'AHMI THCK (TiMOTOHis): BTpaTa CBiZOMOCTI, IBU/KE CepLeGHTTs, BaKKi peakuii
rinepuyTIMBOCTI, 1O MOKYTh IPH3BECTH 1O TPYAHOUIIB NpH KOBTaHHI i/abo JMXaHHI, YepBOHE
onyxJje 06auyus ta/abo pyku (aHadinakcis).

3arajbHi no6iuni epexTH (MOKYTH BHHHKHYTH B 1 3 10 sroxeit)

IuriGitopu ®akropa VIII, rojiopHuii 6111k, TMXOMaHKa.

Piaxicui no6iuni epexrn (MokyTh BHHHKHYTH B 1 3 100 J1roeii)

3anaMOpOYeHHsl, 'PHIl, BTpaTa CBiZIOMOCTi, He HOpMabHE CepUEOUTTs, YepBOHI cBepOJIsidl IMIIKA
Ha wWKipi, aAuckoMdopT y TpyaHid KmiTui, cuHenmb y Micui iH’ekuil, cBepGikK, mMiABHIUEHE
MOTOBM/II/IEHHS, HE3BUYHHIA IIPUCMAK Y POTi, Gib y ropii, MirpeHsb, NOripIIEHHs mam’sTi, 03HOO,
niapes, HyJ0Ta, GIOBaHHSA, 3aMIIKa, iHpeKuil mMpaTHuHuX CyauH, OIiAiCTh WKIpH, 3amaneHHs
Oueii, BUCHIL, TiJBMILEHA MITIMBICTh i HAOPSKH Hir, 3HUKEHHs BIJCOTKY YepBOHMX KIITHH KpOBI.
361/1bLIEHHS YepBOHUX KTITHH KPOBi, 61/1b Y BepXHiil YacTHHI XMBOTa ab0 Y HHAHIH YacTUHI rpyaHOT
KJTITKH.

LHoe szami 3 XipypeidHUMU 6MpPYYaAHHAMU

Karertep-acowiitosani indeKuii, 3HWKEeHHS KUJIbKOCTI epUTPOLMTIB, HaOpAK KIHUIBOK Ta Cyriaodis,
TpHBaja KpoBOTeua Mic/s BUAAIEHHs ApeHaKy, 3HxkeHHs pisHa Pakrtopa VIII i noct onepauiiita
remaToma.

Iloe ‘azani 3 yenmpanvHum éeHoznum npucmpoem (CVAD)
Karerep-acouiiiosani iHdexuii, cucTeMHi iHeKil i 1oKanibHi TPOMOH y MiCLl BBeJICHHS KaTeTepa.

ITobiuni eeKTH 3 HEBIIOMOI YACTOTOKO (4aCTOTA HE MOXKE OyTH OLIIHEHA 3a HASBHUMHU IaHNMH)
MOTEeHLiHO Hebe3me4Hi s kuTTA peakuii (amadinakcil) # iHmwi anepriyni  peaxuii
(rinepuyTIMBICTB), 3arajibHi po3nany (BTOMa, HecTaya eHeprii).

JopatkoBi nobivni eexTH y airei
[HIi, Hi’K PO3BUTOK iHriGiTOpa y MomepelHbO He JIIKOBaHMi T
VCKJIAaJHEHHs, He MaloTh BIKOBMX BiaAMiHHOCTe#H y noGiunnx ederax,
JIOCIIIAAKCHHAX.
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3BiT npo nodiuHi edexTH

SIK1o BY BHSBHIIN MOGIUHI eeKTH, 3BePHIThCS 10 CBOTO HiKaps. BKIiouaioun cTopoHHi eheKTH, 110
He BKa3aHi y JaHOMY JIMCTKY-BKJIamuili. BM Takok MOKETe MNOBLAOMIATH MOOi4HI edeKTu
GesnocepeHbO Hepe3 HAL[OHAIbHY CHMCTEMY 3BITHOCTI, mepepaxoBaHy y Jlonatky V.
ITogigomsatoun npo nobiuni edext Bu MoxkeTe 1onoMort 3abesneuutH Ginbiue iHdopmauii mpo
0e3rneKy 1aHoro npemnapary.

1. Sl 36epiratu AJIBEUT
36epiraTy npenapat B HEAOCTYITHOMY /1 JiTel Micli.

He 3acTOCOBYBATH TIpenapar Iiciis 3aBepIleHHs TePMiHy NPUAATHOCTI BKA3aHOTO Ha yMaKOBIL.
Jlata 3aKkiH4eHHs TepMiHy NPHIATHOCTI TPUBAE 110 OCTAHHBOTO JHSA NOTOYHOIO MiCAL.

36epiraty B X0a0auIbHUKY (2°C-8°C).
He 3amopoxyBati.

B Mexax TepMiHy npuaaTHocTi npenapary Bu moskere 36epirath ioro npu Temmnepartypi a0 25°C
mepell BHKOPMCTaHHAM MNPOTSroM Mepiofy /[0 lecTd Micauis. B upoMy Bumazky, wi Jjiku
3aKiHUY€eThCA B KiHL LOro 6-MicSYHOr0 nepioy abo CTPOKY NPUAATHOCTI, 3a3Ha4€HOTO Ha (IaKoHi
NMPOJYKTY, 110 HacTaHe paHile. Byap Jacka, 3anumiTh KiHels 36epiranis 6 MicsALiB npy KiMHaTHIH
TeMIepaTypi Ha YNaKkoBIli Iipenapary.

He noBepTaTi B XOJIOJMIIBHUK MMicist 30epiraHHs NpH KiMHaTHIi TeMnepaTypi.

36epirati y KapTOHHI KOpOoOLli 3 METOIO 3aXMCTY Bijl CBiTIIA.

Jlaumii mpemapar NpU3HA4YeHHUil UL OJIHOPA3OBOrO BMKOPMCTaHHA. 3acTOCOBYBAaTH Mpenapar
MPOTArOM TPHOX FOJMH Micjis PO3BEIEHHS.

TepMin npuaaTHOCTI BKa3aHUH Ha KapTOHHIH ynakoBii micis abpeBiatypy «EXp.»

He Bukupaiite Gyab-aKi npenapatu 4epe3 CTiuHi Boau abo 3 NOOYTOBUMY BiAX01aMH. 3anuTaiTe y
Bamoro ¢apmaneera K yTHIi3yBaTé npenapar skuii Bu He Buxkopuctanu. Ili 3axomm MOXKyTh
3aXMCTUTH HABKOJIMILIHE CEPEIOBHILIE.

6. BmicT ynakoBkH Ta iHma indgopmaiis

II{o mictutes AJIBEAT

- Jliloya pedoBMHAa OKTOKOr anb(a, (mozacbkui daxrop sropraHHs kpoei VIII Burorosnenuit
pekombGinanTHo JIHK TexHonorieto). Koxken ¢aakon 3 nopomkom Mictuts 250, 500, 1000, 1500,
2000 uu 3000 OJI okTOKOT anbda.

- IHWi peYOBHHM: MAHIiTOJN, HATPIO XJIOPUJ, FCTHIMH, TPErano3a, Kajiblilo XJIOPHJI, TPOMETaMOJI,
nonicopbar 80 i rayraTioH (BiIHOB/ICHHUH).

PozuuHHUK ¢akoH: 5 i crepuiizoranoi Boau as in'exkuii BAKCJDKEKT I1.

Sk surasinae AJIBEHT i BmicT iioro ynakoskn
AJIBEUT npeacraenenuit y BUriaai 6ioro myxkoro nopouky. Iicis po3BesieHHs, po3yM YUCTHIA,
NPO30pHii 1 BIILHHIA BiJ1 CTOPOHHIX J0MilIOK. KojKHa ynakoBKa MiCTUTh NPUCTPIH U1 pO3BEICHHS.

BiacHuk peecTpauniiiHOro nocBiueHHsl
bakctep AT’
Inpyerpiwrpacee 67
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A-1221 Binensb

Bupobuuk:

Bakcanra beamxiym Manydekrtypinr CA
Byneeap Pene bpankyap 80

B-7860 Jleccin

Benbris

Bakcrep CA

ByabBap Pene bpankyap 80
B-7860 Jleccin

benbris

Jlnst Gyap sikoi iHdopMallii 11010 JaHOTO JiKapchKOro 3acoby, 3B°sKiThes, Oy/b Jacka, 3 MiCHEBUM
Npe/ICTABHUKOM PEECTpallifHOro nmocei4eHHs.

JlucTrok-BKIaAHII B OCTAHHE V.10 NMeperisHyTo

JleranbHa iHdopmalis npo ueil sikapchKuii 3acid gocTynHa Ha caiiti €Bponeiickkoro MeanuHoro
Arenctsa http://www.ema.europa.eu. -

IHCTpYKUist 1715l TPUTOTYBAHHS | BBeIeHHS

Cnig 10TpUMyBaTHCS TEXHIKN aCEeNTHKH NMPH MPUTOTYBaHHI PO3YHHY Ta NIPH BBEJIEHHI.
BukopycTOBY#iTe JHIlIE CTEPUIi30BaHY BOJY Ul iH €KLIH Ta NpUCTpiil 114 po3Be/IeHH Ta
NPUTOTYBAHHS PO3YMHY, 1O J0AAE€THCS 10 KOJKHOI YIIAaKOBKH AJIBEMT. AJIBEMT ne noeuHen
3MIIIYBATHCh 3 iHIIMMH npenapaTaMu abo po3uMHHUKAMH.

CyBOpO PEKOMEH/IYEThCS PEECTPYBATH KOKHUI Yac BBEIEHHS, Ha3BY i HOMEp naprii.

IncTpykuist 1151 po3BeIeHHs
e He 3acTocoByBaTH Mic/s 3aKiHUeHHS TePMiHY NPHAAaTHOCTI BKa3aHOT Ha yMaKOBLIi.
e He 3acrocroByeartu 3aci6 BAKCJDKEKT Il skuio kpumika 6ictepa rnourkozaxeHna abo €
O3HaKH NOPYIIeHHs LiTiCHOCTI i3 MO3Ha4YKo0: (MO3HAuKa).
e He 3amoposKyBaTH pO34HH Mic/s pO3BEAEHHS.

1. Slkmo npenapar 30epiraBcst B XOJOJAHJILHHKY, Bi3bMITh AJIBEMT nopomok i ¢nakonu 3
PO3YHHHHKOM 3 XOJIOJHJILHHKA 1 HeXaH BOHH JOCATHYTL KiMHATHOI Temrnepatypu (6amsbko 15
°C 125 °C)

2. PerenbHO BUMHITE PYKH 3 MUJIOM | TEIUIOK BOJIOKO.

3. Bupanite Kpueuku 3 (IakoHIB 3 MOPOLIKOM Ta PO3YMHHHUKOM.

4. OumcrtiTh NpoOKM 3a JOMNOMOIOI TammoHiB 31 cnupToMm. [locTaBre ()akOHM Ha IJIACKY
MOBEPXHIO.

5. 3HiMiTh 3axucHe NMOKpHUTTS 3 ynakoBku npucrocyBaHHs BAKCJDKEKT 1I, He Topkaiouyuch
BmicTy ynakoBku (man. a). He suiimaiite BAKCJDKEKT 11 3 ynakoBku.

6. IlepeBepHiTb YNakoBKY 1 BCTaBTE NPO30pUH IIacTUKOBUH 3ybeup y npobky ¢akona 3
po3uuHHMKOM. Bi3zpMiTe ynakoBky 3a kKpail i1 3HiMiTe 11 3 BAKCJDKEKT II (man. b). He
Bujangiite cuniii kopnauok 3 BAKCJUKEKT 1.

7. Jns po3BeleHHS BUKOPUCTOBYIOTh TUIBKM CTEPUIIbHY BOAY IS iH'€KUIH 1 mpucTpiid ans
po3BeeHHs, WO mnpejacTaBjieHuit B ynakosui. IlepeBepHith cucremy 3 BAKCJDKEKT II,
NPUEAHAHOTO A0 (JIAKOHY 3 PO3YHHHHKOM TaK, 100 (IaKoH ONMUHUBCS HAJl IPUCTOCYBAHHSAM.
Bcrapre Oinumit miacTukoBuii 3ybels y NMpoOKy dmaKOHa 3 mpenapaTomM L[BEHT Baxyy'u
BTATHE PO3YMHHMUK Y 1akoH 3 npenapatom AJIBEMT (man. c). 3

8. OOGepexxkHo nepemimaite A0 MOBHOrO PO3YMHEHHS Mpenapar,
PO34HHHHBCA TlOBHiCTI-O, IHaKIle aKkTHBHA pevyoOBHHAa HE anu € 4epe
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[Ipenapar WIBMAKO PO3YMHSETHCS (3BMYAiiHO MeHIue, HiX 3a 1 xBumuny). [licisa po3seneHHs
PO3YMH TOBHHEH GYTH YHCTHM, MIPO3OPHM i BUTLHUIM Bijl CTOPOHHIX JAOMILIOK.

IncTpykuis aas in’exuii
J11s BBEIEHHA 3aCTOCOBYHTE HAKOHEYHHUK IINMPHLA IO A0JAETHCS.

Baociuea npumimka.

e He namaraiiTech BBOAMTH iH €KLIIO Tepll HDK Npolaere crneuiaiphe TPEHYBaHHS 3
Bawnm sikapem abo MeacecTporo.

e IlepeBipTe NpUrOTOBJIEHHH PO3YMH Ha CTOPOHHI JOMIWIKK 1 3HeOapBIEHHs mepes
pO3Be/IEHHAM (PO34MH MOBHHEH OyTH Npo3opuM, Ge36apBHUM i BUTBHUM BiJl CTOPOHHIX
YacTOK).
He BuxopucToBYy#iTe AJIBEUT, sKmIo po3uMH HE € MOBHICTIO MPO30pUM aGo MOBHICTIO
HE PO3UNHMBCA.

1. Binkpuiite cuniii komadok 3 BAKCJ/DKEKT II. He wnaGupaiite noBitps y MnpHLL.
Ipueanaiite wmpuy 10 BAKCJDKEKT II (Man. d).

2; IMepesepHiTh cucTeMy ((p1akoH 3 KOHLEHTpaTOM Mae OyTH 3Bepxy). HabepiTh KoHUEHTpaT Y
LINPHIL, TOBIILHO NOTATHYBLIM MopiueHs (Mail. e.)

< Bin’eanaiiTe mmnpui.

4. [Ipuennaiite MeTeNMK rofkd 0 wmpuua. Beeaite BHYyTpiliHbOBeHHO. Ilpenapar moxHa

BBOJMTH 31 mBHakicTio He Gimbie 10 M 3a xBuiauHy. (JluBiteca Poszain 4 «Moxmei noGiuni
eeKTH»).

Mau. d. Mann. e.
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JIikyBaHHS Ha BUMOI'Y
V pasi HacTYNMHHMX reMopariuHuMX BUNajKiB akTHBHICTh (axTopa VIII He noBuHHa majatv HUK4E

HABEIEHOTO MUIa3MOBOTO PiBHSA akTHBHOCTI (Y0aGo MO/ in) y BianosiaHomy nepiozi. [lana rabauss.
MO3K€ BUKOPHCTOBYBATHCH JUIA KOHTPOJIKO JO3YBaHHS MPU KPOBOTEUAX i XipypriuHpx 3

JlosyBaHHs 1 YacToTa BBeJCHHS MOBHHHI OyTH ajanToBaHi 10 Kiipd
iHMBinyansHOMY BUNaaky. [1pn neBHux obctaBuHax (HanpuKiaz,



324

Cryninb KpPOBOTEYi/THII
XipypriyHoro BTpy4aHHs

IMoTpiOHa nikoBa
akTuBHicTL PaKTOpa
VIII B kpoBi nic.is
iny3ii (% ado

YacroTa JA03YBAHHSA
(rogun)/TpuBaicTs Tepanii (B AHAX)

MO/pennaitp )
PanHiii remapTpo3, M’s30Ba 20-40 T[TosTopioiTe iH €Kil KOxHI 12-24
KpoBoTeya abo KpoBOTeYa B roguuy (Bizt 8 10 24 roauMH nauieHTam
POTOBI# MOPOKHMHI. BIKOM /10 6 POKiB) MPOTATOM
nioHaiMMeHnue 1 IHA, MOKH HE
MPUMTMHKTBCS KpoBOTe4aabo He Oyae
JOCATHYTO 3arOKOBaHHS.
[TinBuILCHMH reMapTpo3, 30-60 I[ToeToproitte in’eKuiil KoxkHi 12-24
M’ sA30Ba KpoBoTeua abo roauHu (Bin 8 10 24 roauH nauieHTam
remaroma. BiKOM 710 6 pOKiB) MpoTsroM 3 - 4 IHiB
a6o Ginblue, Mok He GYaYTh YCYHEHI
Oisib YK HEi€3/1aTHICTb.
3arpo3nuBa A KUTTH 60 - 100 [ToBTOpIoiiTe i exuii koxHi 8-24
KpOBOTEYa. roauuu (Bix 8 10 24 roauH nauieHTam
BIKOM J10 6 pOKiB), TOKH He Oyne
yCYHEHa 3arpo3a Julsd KUTTs.
XipypriuHe BTpY4aHHsI
Hesnaune 30 - 60 KoxHi 24 roaunu (Big 12 1o 24 rogud
B Tomy uMCIi BUAAIEHHS natieHTam BIKOM 710 6 POKIB)
3y0iB MpOTAroM He MeHIe | 106u, MOKH He
Oy/ie I0CATHYTO 3arol0BaHHs.
3naune 80 -100 [TorToproiitTe iH €Kil KOKHI 8-24
(nepen onepauliero i micis |roanHu (Bia 6 10 24 roMH NalieHTam
ornepatiii) BIKOM J10 6 POKiB) /10 a71€KBaTHOTO

3aroroBaHHA, Jai NpOAOBXKYHTEe
tepani. LllonaiimMeniue nporarom 7
JHIB 1714 NiATPUMKH aKTHBHOCTI
dakropy VIII Bix 30% 1o 60%
(MO/neunnitp)
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ADVATE 250 IU powder and solvent for solution for injection ,
ADVATE 500 TU powder and solvent for solution for injection ///% //é‘&jg” /08
ADVATE 1000 IU powder and solvent for solution for injection / B OLE //)z /ﬁe/
ADVATE 1500 IU powder and solvent for solution for injection 28
i//a”ow 02/

ADVATE 2000 IU powder and solvent for solution for injection U, /
ADVATE 3000 IU powder and solvent for solution for injection V4 //é"pyggy&,y&@’

Octocog alfa (recombinant human coagulation factor VIII)

Read all of this leaflet carefully before you start using this medicine because it contains
important information for you.

- Keep this leaflet. You may need to read it again.

- If you have any further questions, ask your doctor.

- This medicine has been prescribed for you only. Do not pass it on to others. It may harm them,
even if their signs of illness are the same as yours.

- If you get any side effects talk to your doctor. This includes any possible side effects not listed
in this leaflet. See section 4.

What is in this leaflet:

What ADVATE is and what it is used for

What you need to know before you use ADVATE
How to use ADVATE

Possible side effects

How to store ADVATE

Contents of the pack and other information

S

1. What ADVATE is and what it is used for

ADVATE contains the active substance octocog alfa, human coagulation factor VIII produced by
recombinant DNA technology. Factor VIII is necessary for the blood to form clots and stop bleedings.
In patients with haemophilia A (inborn lack of factor VIII), it is missing or not working properly.

ADVATE is used for the treatment and prevention of bleeding in patients of all age groups with
haemophilia A (an inherited bleeding disorder caused by lack of factor VIII).

ADVATE is prepared without the addition of any human- or animal-derived protein in the entire

manufacturing process.

2. What you need to know before you use ADVATE

Do not use ADVATE

- if you are allergic to octocog alfa or any of the other ingredients of this medicine (listed in
section 6)

- if vou are allergic to mouse or hamster proteins

If you are unsure about this, ask your doctor.

Warnings and precautions
Talk to your doctor before using ADVATE. You should tell your doctor if you ha
treated with Factor VIII products, especially if you developed inhibitors, sig
risk that it happens again. Inhibitors are blocking antibodies against facto
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of ADVATE to prevent or control bleeding. Development of inhibitors is a known complication in the
treatment of haemophilia A. If your bleeding is not controlled with ADVATE, tell your doctor
immediately.

There is a rare risk that you may experience an anaphylactic reaction (a severe, sudden allergic
reaction) to ADVATE. You should be aware of the early signs of allergic reactions such as rash, hives,
wheals, generalised itching, swelling of lips and tongue, difficulty in breathing, wheezing, tightness in
the chest, general feeling of being unwell, and dizziness. These symptoms can constitute an early
symptom of an anaphylactic shock, manifestations of which may additionally include extreme
dizziness, loss of consciousness, and extreme difficulty in breathing.

If any of these symptoms occur, stop the injection immediately and contact your doctor. Severe
symptoms, including difficulty in breathing and (near) fainting, require prompt emergency treatment.

Patients developing Factor VIII inhibitors

If your plasma Factor VIII fails to reach expected levels with ADVATE, or if bleeding is not
adequately controlled, it could be due to the development of Factor VIII inhibitors. This will be
checked by your doctor. You might need a higher dose of ADVATE or even a different product to
control bleedings. Do not increase the total dose of ADVATE to control your bleeding without
consulting your doctor.

Children and adolescents
The listed warnings and precautions apply to both adults and children (from 0 to 18 years of age).

Other medicines and ADVATE
Tell your doctor if you are using, have recently used or might use any other medicines.

Pregnancy and breast-feeding
If you are pregnant or breast-feeding, think you may be pregnant or are planning to have a baby, ask
vour doctor for advice before using this medicine.

Driving and using machines
ADVATE has no influence on your ability to drive or to use machines.

ADVATE contains sodium
This medicine contains 0.45 mmol sodium (10 mg) per vial. To be taken into consideration by patients
on a controlled sodium diet.

3. How to use ADVATE

Treatment with ADVATE will be started by a doctor who is experienced in the care of patients with
haemophilia A.

Your doctor will calculate your dose of ADVATE (in international units or IU) depending on your
condition and body weight, and on whether it is used for prevention or treatment of bleeding. The
frequency of administration will depend on how well ADVATE is working for you. Usually, the
replacement therapy with ADVATE is a life-long treatment.

Always use this medicine exactly as your doctor has told you. Check with your doctor if you are not
sure.

Prevention of bleeding

The usual dose of octocog alfa is 20 to 40 IU per kg body weight, administered every 2 to 3 days.

However, in some cases, especially in younger patients, more frequent injections or higher dosgs-may—~=..

be necessary. ot e N
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Treatment of bleeding
The dose of octocog alfa is calculated depending on your body weight and the factor VIII levels to be
achieved. The target factor VIII levels will depend on the severity and location of the bleeding.

Dose (IU) = body weight (kg) x desired Factor VIII rise (% of normal) x 0.5

If you have the impression that the effect of ADVATE is insufficient, talk to your doctor.
Your doctor will perform appropriate laboratory tests to make sure that you have adequate Factor VIII
levels. This is particularly important if you are having major surgery.

Use in children and adolescents (from 0 to 18 years of age)

For the treatment of bleeding the dosing in children does not differ from adult patients. For the
prevention of bleeding in children under the age of 6, doses of 20 to 50 IU per kg body weight 3 to
4 times weekly are recommended. The administration of ADVATE in children (intravenously) does
not differ from the administration in adults. A central venous access device (CVAD) may become
necessary to allow frequent infusions of factor VIII products.

How ADVATE is given

ADVATE is usually injected into a vein (intravenously) by your doctor or nurse. You or someone else
might also administer ADVATE as an injection, but only after receiving adequate training. Detailed
instructions for self-administration are given at the end of this package leaflet.

If you use more ADVATE than you should
Always take ADVATE exactly as your doctor has told you. You should check with your doctor if you
are not sure. If you inject more ADVATE than recommended, tell your doctor as soon as possible.

If you forget to use ADVATE
Do not inject a double dose to make up for a forgotten dose. Proceed with the next injection as
scheduled and continue as advised by your doctor.

If you stop using ADVATE
Do not stop using ADVATE without consulting your doctor.

If vou have any further questions on the use of this medicine, ask your doctor.

4. Possible side effects

Like all medicines, this medicine can cause side effects, although not everybody gets them.

If severe, sudden allergic reactions (anaphylactic) occur, the injection must be stopped
immediately. You must contact your doctor immediately if you have any of the following early
symptoms of allergic reactions:

- rash, hives, wheals, generalised itching,

- swelling of lips and tongue,

- difficulty in breathing, wheezing, tightness in the chest,
- general feeling of being unwell,

- dizziness and loss of consciousness.

Severe symptoms, including difficulty in breathing and (nearly) fainting. require prompt emergency
treatment.

Common side effects (may affect up to 1 in 10 people)
Factor VIII inhibitors, headache and fever.
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Uncommon side effects (may affect up to 1 in 100 people)

dizziness, flu, fainting, abnormal heartbeat, red itchy bumps on the skin, chest discomfort, injection
site bruise, injection site reaction, itching, increased sweating, unusual taste in the mouth, hot flushes,
migraines, memory impairment, chills, diarrhoea, nausea, vomiting, shortness of breath, sore throat,
infection of the lymphatic vessels, whitening of skin, eye inflammation, rashes, excessive sweating,
foot and leg swelling, reduced percentage of red blood cells, increase in a type of white blood cells
(monocytes), and pain in the upper abdomen or lower chest.

Related to surgery
catheter-related infection, decreased red cell blood count, swelling of limbs and joints, prolonged
bleeding after drain removal, decreased Factor VIII level and post-operative bruise.

Related to central venous access devices (CVAD)
catheter-related infection, systemic infection and local blood clot at the catheter site.

Side effects with unknown frequency (frequency cannot be estimated from the available data)
potentially life-threatening reactions (anaphylaxis) and other allergic reactions (hypersensitivity),
general disorders (tiredness, lack of energy).

Additional side effects in children

Other than the development of inhibitors in previously untreated paediatric patients (PUPs), and
catheter-related complications, no age-specific differences in side effects were noted in the clinical
studies.

Reporting of side effects

If you get any side effects, talk to your doctor. This includes any possible side effects not listed in this
leaflet. You can also report side effects directly via the national reporting system listed in Appendix V.
By reporting side effects you can help provide more information on the safety of this medicine.

5. How to store ADVATE

Keep this medicine out of the sight and reach of children.

Do not use this medicine after the expiry date, which is stated on the label after EXP. The expiry date
refers to the last day of that month.

Store in a refrigerator (2 °C — 8 °C).
Do not freeze.

During the shelf life the powder vial may be kept at room temperature (up to 25 °C) for a single period
not exceeding 6 months. In this case, this medicine expires at the end of this 6 month period or the
expiration date printed on the product vial. whichever is earlier. Please record the end of the 6 months
storage at room temperature on the product carton. The product may not be returned to refrigerated
storage after storage at room temperature.

Keep the vial in the outer carton in order to protect from light.

This product is for single use only. Discard any unused solution appropriately.

Use the product immediately once the powder is completely dissolved.

Do not refrigerate the solution after preparation.

Do not throw away any medicines via waste water or household waste. Ask your pha
throw away medicines vou no longer use. These measures will help protect the enviro
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6. Contents of the pack and other information

What ADVATE contains

- The active substance is octocog alfa (human coagulation Factor VIII produced by recombinant
DNA technology). Each powder vial contains nominally 250, 500, 1000, 1500, 2000, or
3000 IU octocog alfa.

- The other ingredients are mannitol, sodium chloride, histidine, trehalose, calcium chloride,
trometamol, polysorbate 80, and glutathione (reduced).

Solvent vial: 5 ml sterilised water for injections

What ADVATE looks like and contents of the pack
ADVATE is a white to off-white friable powder. After reconstitution, the solution is clear, colourless

and free from foreign particles.

Each pack also contains a device for reconstitution (BAXJECT II).

Marketing Authorisation Holder
Baxter AG

Industriestrasse 67

A-1221 Vienna

Manufacturers

Baxalta Belgium Manufacturing SA
Boulevard René Branquart 80
B-7860 Lessines

Belgium

Baxter SA

Boulevard René Branquart 80
B-7860 Lessines

Belgium

For any information about this medicine, please contact the local representative of the Marketing

Authorisation Holder:

Belgié/Belgique/Belgien
Baxalta Belgium SPRL
Tél/Tel: +32 2 892 62 00

Bvarapus
Bakcrep Bwarapus EOOJ
Ten.: +359 2 9808482

Cesks republika
Baxter Czech spol.s.r.o.
Tel.: +420 225774111

Danmark
Baxalta Denmark A/S
TIf: +45 32 70 12 00

Deutschland
Baxalta Deutschland GmbH
Tel: +49 89 262077-011

226

Lietuva
UAB "Baxter Lithuania”
Tel: +370 5269 16 90 / +370 5252 71 00

Luxembourg/Luxemburg
Baxalta Belgium SPRL
Tél/Tel: +32 2 892 62 00

Magyarorszag
Baxter Hungary Kft.
Tel.: +36 1 202 1980

Malta
Baxalta UK Limited
Tel.: +44 1 635 798 777

Nederland
Baxalta Netherlands B.V.
Tel; +31 30799 27 77




Eesti
OU Baxter Estonia
Tel.: #3726 515 120

E)Lada
Baxter (Hellas) E.ILE.
Tni.: +30 210 28 80 000

Espaiia
Baxalta Spain S.L.
Tel: +34 91 790 42 22

France
Baxalta France S.A.S.
Tél: +33 1 70 96 06 00

Hrvatska
Baxter d.o.o.
Tel: +386 1 420 16 80

Ireland
Baxalta UK Limited
Tel; +44 1 635 798 777

island
Lyfjaver ehf.
Simi: +354 533 6100

Italia
Baxalta [taly S.r.l.
Tel: +39 06 45224 600

Kvnpog
Baxter (Hellas) E.TLE.
Tna.: +30 210 28 80 000

Latvija
SIA BAXTER Latvia
Tel.: +371 67 784 784
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Norge
Baxalta Norway AS
TIf: +47 22 585 000

(")sterrei_c_:h
Baxalta Osterreich GmbH
Tel.: +43 1 20100-0

Polska
Baxter Polska Sp. z 0.0.
Tel.: +48 22 4883 777

Portugal
Baxalta Portugal, Unipessoal, Lda.
Tel: +351 21 122 03 00

Rominia
FARMACEUTICA REMEDIA SA
Tel.: +40 21 321 16 40

Slovenija
Baxter d.o.o.
Tel.: +386 1 420 16 80

Slovenska republika
Baxter Slovakia s.r.o.
Tel: +421 23210 1150

Suomi/Finland
Baxalta Finland Oy
Puh/Tel: +358 201478200

Sverige
Baxalta Sweden AB
Tel: +46 8 50 53 26 00

United Kingdom
Baxalta UK Limited
Tel: +44 1 635 798 777

This leaflet was last revised in

Detailed information on this medicine is available on the European Medicines Agency web site:
http://www.ema.europa.eu/

Instructions for preparation and administration
Aseptic technique is required during preparation of the solution and administration.
Use only the sterilised water for injections and the reconstitution device for preparation of the solution

that are provided with each package of ADVATE. ADVATE must not be mixed with other medicinal
products or solvents. =

It is strongly recommended that every time ADVATE is administered. the nam ]
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Instructions for reconstitution

. Do not use after the expiry date stated on the labels and carton.

. Do not use if the BAXJECT II device, its sterile barrier system or its packaging is damaged or
3

shows any sign of deterioration as indicated by the symbol:
. Do not refrigerate the solution after preparation.

1. If the product is still stored in a refrigerator, take both the ADVATE powder and solvent vials
from the refrigerator and let them reach room temperature (between 15 °C and 25 °C).

2 Wash your hands thoroughly using soap and warm water.

3. Remove caps from powder and solvent vials.

4. Cleanse stoppers with alcohol swabs. Place the vials on a flat clean surface.

5. Open the package of BAXJECT II device by peeling away the paper lid without touching the

inside (Fig. a). Do not remove the device from the package. Do not use if the BAXJECT II
device, its sterile barrier system or its packaging is damaged or shows any sign of deterioration.

6.  Turn the package over and insert the clear plastic spike through the solvent stopper. Grip the
package at its edge and pull the package off BAXJECT II (Fig. b). Do not remove the blue cap
from the BAXJECT II device.

7. For reconstitution only the sterilised water for injections and the reconstitution device provided
in the pack should be used. With BAXJECT II attached to the solvent vial, invert the system so
that the solvent vial is on top of the device. Insert the white plastic spike through the ADVATE
powder stopper. The vacuum will draw the solvent into the ADVATE powder vial (Fig. c).

8. Swirl gently until all material is dissolved. Be sure that the ADVATE powder is completely
dissolved, otherwise not all reconstituted solution will pass through the device filter. The
product dissolves rapidly (usually in less than 1 minute). After reconstitution the solution should
be clear, colourless and free from foreign particles.

Fig. a Fig. b Fig. ¢
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Instructions for injection
For administration the use of a luer-lock syringe is required.

Important note:

. Do not try to administer the injection unless you have received special training from your doctor
or nurse.
. Inspect the prepared solution for particulate matter and discoloration prior to administration (the

solution should be clear, colourless and free from foreign particles).
Do not use ADVATE if the solution is not fully clear or not completely dissolved.

1. Remove the blue cap from BAXJECT II. Do not draw air into the syringe. Connect the
syringe to BAXJECT II (Fig. d).

2. Invert the system (the vial with the reconstituted solution has to be on top). Draw the

reconstituted solution into the syringe by pulling the plunger back slowly (Fig. e).

Disconnect the syringe.

(V5
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4. Attach a butterfly needle to the syringe and inject the reconstituted solution into a vein. The
solution should be administered slowly, at a rate as determined by the patient’s comfort level,

not to exceed 10 ml per minute. (See Section 4 “Possible side effects™).
5. Discard any unused solution appropriately.

Fig. d Fig. e

The following information is intended for healthcare professionals only:

On demand treatment

In case of the following haemorrhagic events, the factor VIII activity should not fall below the given
plasma activity level (in % of normal or [U/dl) in the corresponding period. The following table can be
used to guide dosing in bleeding episodes and surgery.

The dose and frequency of administration should be adapted to the clinical response in the individual
case. Under certain circumstances (e.g. presence of a low-titre inhibitor), doses larger than those
calculated using the formula may be necessary.

Degree of haemorrhage/type of | Factor VIII level Frequency of doses (hours)/duration
surgical procedure required (% or 1U/dl) | of therapy (days)

Haemorrhage

Early haemarthrosis, muscle 20-40 Repeat injections every 12 to 24 hours
bleeding or oral bleeding. (8 to 24 hours for patients under the age

of 6) for at least 1 day. until the
bleeding episode, as indicated by pain.
is resolved or healing is achieved.

More extensive haemarthrosis, 30-60 Repeat injections every 12 to 24 hours
muscle bleeding or haematoma. (8 to 24 hours for patients under the age
of 6) for 3 — 4 days or more until pain
and acute disability are resolved.

Life-threatening haemorrhages. | 60 — 100 Repeat injections every 8 to 24 hours
(6 to 12 hours for patients under the age
of 6) until threat is resolved.
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Degree of haemorrhage/type of
surgical procedure

Factor VIII level
required (% or 1U/dI)

Frequency of doses (hours)/duration
of therapy (days)

Surgery

Minor
Including tooth extraction.

Major

30 -60

80100
(pre- and postoperative)

Every 24 hours (12 to 24 hours for
patients under the age of 6), at
least 1 day, until healing is achieved.

Repeat injections every 8 to 24 hours
(6 to 24 hours for patients under the age
of 6) until adequate wound healing,
then continue therapy for at least
another 7 days to maintain a factor VIII
activity of 30% to 60% (IU/dl).
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Package leaflet: Information for the user

ADVATE 250 1U powder and solvent for solution for injection
ADVATE 500 IU powder and solvent for solution for injection
ADVATE 1000 IU powder and solvent for solution for injection
ADVATE 1500 IU powder and solvent for solution for injection

Octocog alfa (recombinant human coagulation factor VIII)

Read all of this leaflet carefully before you start using this medicine because it contains
important information for you.

- Keep this leaflet. You may need to read it again.

- If you have any further questions, ask your doctor.

- This medicine has been prescribed for you only. Do not pass it on to others. It may harm them,
even if their signs of illness are the same as yours.

- If you get any side effects talk to your doctor. This includes any possible side effects not listed
in this leaflet. See section 4.

What is in this leaflet:

What ADVATE is and what it is used for

1.

2 What you need to know before you use ADVATE
3. How to use ADVATE

4. Possible side effects

5. How to store ADVATE

B, Contents of the pack and other information

1. What ADVATE is and what it is used for

ADVATE contains the active substance octocog alfa, human coagulation factor VIII produced by
recombinant DNA technology. Factor VIII is necessary for the blood to form clots and stop bleedings.
In patients with haemophilia A (inborn lack of factor VIII), it is missing or not working properly.

ADVATE is used for the treatment and prevention of bleeding in patients of all age groups with
haemophilia A (an inherited bleeding disorder caused by lack of factor VIII).

ADVATE is prepared without the addition of any human- or animal-derived protein in the entire
manufacturing process.

2; What you need to know before you use ADVATE

Do not use ADVATE

- if you are allergic to octocog alfa or any of the other ingredients of this medicine (listed in
section 6)

- if you are allergic to mouse or hamster proteins

If you are unsure about this, ask your doctor.

Warnings and precautions
Talk to your doctor before using ADVATE. You should tell your doctor if you have been previously
treated with Factor VIII products, especially if you developed inhibitors, since there might be a h:g;_,: .
risk that it happens again. Inhibitors are blocking antibodies against factor VIII that redlice the ¢fff <

of ADVATE to prevent or control bleeding. Development of inhibitors is W co p]lcat :
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treatment of haemophilia A If your bleeding is not controlled with ADVATE, tell your doctor
immediately.

There is a rare risk that you may experience an anaphylactic reaction (a severe, sudden allergic
reaction) to ADVATE. You should be aware of the early signs of allergic reactions such as rash, hives,
wheals, generalised itching, swelling of lips and tongue, difficulty in breathing, wheezing, tightness in
the chest, general feeling of being unwell, and dizziness. These symptoms can constitute an early
symptom of an anaphylactic shock, manifestations of which may additionally include extreme
dizziness, loss of consciousness, and extreme difficulty in breathing.

If any of these symptoms occur, stop the injection immediately and contact your doctor. Severe
symptoms, including difficulty in breathing and (near) fainting, require prompt emergency treatment.

Patients developing Factor VIII inhibitors

If your plasma Factor VIII fails to reach expected levels with ADVATE, or if bleeding is not
adequately controlled, it could be due to the development of Factor VIII inhibitors. This will be
checked by your doctor. You might need a higher dose of ADVATE or even a different product to
control bleedings. Do not increase the total dose of ADVATE to control your bleeding without
consulting your doctor.

Children and adolescents
The listed warnings and precautions apply to both adults and children (from 0 to 18 years of age).

Other medicines and ADVATE
Tell your doctor if you are using, have recently used or might use any other medicines.

Pregnancy and breast-feeding
If you are pregnant or breast-feeding, think you may be pregnant or are planning to have a baby, ask
your doctor for advice before using this medicine.

Driving and using machines
ADVATE has no influence on your ability to drive or to use machines.

ADVATE contains sodium
This medicine contains 0.45 mmol sodium (10 mg) per vial. To be taken into consideration by patients
on a controlled sodium diet.

Misapplication of ADVATE
Misapplication (injection into the artery or outside the vein) should be avoided as mild, short term
injection site reactions, such as bruising and redness, may occur.

3. How to use ADVATE

Treatment with ADVATE will be started by a doctor who is experienced in the care of patients with
haemophilia A.

Your doctor will calculate your dose of ADVATE (in international units or [U) depending on your
condition and body weight, and on whether it is used for prevention or treatment of bleeding. The
frequency of administration will depend on how well ADVATE is working for you. Usually, the
replacement therapy with ADVATE is a life-long treatment.

Always use this medicine exactly as your doctor has told you. Check with your doctor if you are not
sure.

LoenTrdikauimmm
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Prevention of bleeding

The usual dose of octocog alfa is 20 to 40 [U per kg body weight, administered every 2 to 3 days.
However, in some cases, especially in younger patients, more frequent injections or higher doses may
be necessary.

Treatment of bleeding
The dose of octocog alfa is calculated depending on your body weight and the factor VIII levels to be
achieved. The target factor VIII levels will depend on the severity and location of the bleeding.

Dose (IU) = body weight (kg) x desired Factor VIII rise (% of normal) x 0.5

If you have the impression that the effect of ADVATE is insufficient, talk to your doctor.
Your doctor will perform appropriate laboratory tests to make sure that you have adequate Factor VIII
levels. This is particularly important if you are having major surgery.

Use in children and adolescents (from 0 to 18 years of age)

For the treatment of bleeding the dosing in children does not differ from adult patients. For the
prevention of bleeding in children under the age of 6, doses of 20 to 50 IU per kg body weight 3 to

4 times weekly are recommended. The administration of ADVATE in children (intravenously) does
not differ from the administration in adults. A central venous access device (CVAD) may become
necessary to allow frequent infusions of factor VIII products. This presentation is available with 5 ml
solvent and 2 ml solvent. However, for the 2 ml presentation there is no documentation available in
children below 2 years of age.

Due to the decrease in injection volume for ADVATE reconstituted in 2 ml, the time to react to
hypersensitivity reactions during an injection is further reduced. Therefore, caution is advised during
injection of ADVATE reconstituted in 2 ml, especially in children.

How ADVATE is given

ADVATE is usually injected into a vein (intravenously) by your doctor or nurse. You or someone else
might also administer ADVATE as an injection, but only after receiving adequate training. Detailed
instructions for self-administration are given at the end of this package leaflet.

If you use more ADVATE than you should
Always take ADVATE exactly as your doctor has told you. You should check with your doctor if you
are not sure. If you inject more ADVATE than recommended, tell your doctor as soon as possible.

If you forget to use ADVATE
Do not inject a double dose to make up for a forgotten dose. Proceed with the next injection as
scheduled and continue as advised by your doctor.

If you stop using ADVATE
Do not stop using ADVATE without consulting your doctor.

If you have any further questions on the use of this medicine, ask your doctor.

4. Possible side effects
Like all medicines, this medicine can cause side effects, although not everybody gets them.

If severe, sudden allergic reactions (anaphylactic) occur, the injection must be stopped
immediately. You must contact your doctor immediately if you have any of the following early ,
symptoms of allergic reactions:

- rash, hives, wheals, generalised itching,

- swelling of lips and tongue,

- difficulty in breathing, wheezing, tightness in the chest,
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- general feeling of being unwell,
- dizziness and loss of consciousness.

Severe symptoms, including difficulty in breathing and (nearly) fainting, require prompt emergency
treatment.

Common side effects (may affect up to 1 in 10 people)
Factor VIII inhibitors, headache and fever.

Uncommon side effects (may affect up to 1 in 100 people)

dizziness, flu, fainting, abnormal heartbeat, red itchy bumps on the skin, chest discomfort, injection
site bruise, injection site reaction, itching, increased sweating, unusual taste in the mouth, hot flushes,
migraines, memory impairment, chills, diarrhoea, nausea, vomiting, shortness of breath, sore throat,
infection of the lymphatic vessels, whitening of skin, eye inflammation, rashes, excessive sweating,
foot and leg swelling, reduced percentage of red blood cells, increase in a type of white blood cells
(monocytes), and pain in the upper abdomen or lower chest.

Related to surgery
catheter-related infection, decreased red cell blood count, swelling of limbs and joints, prolonged
bleeding after drain removal, decreased Factor VIII level and post-operative bruise.

Related to central venous access devices (CVAD)
catheter-related infection, systemic infection and local blood clot at the catheter site.

Side effects with unknown frequency (frequency cannot be estimated from the available data)
potentially life-threatening reactions (anaphylaxis) and other allergic reactions (hypersensitivity),
general disorders (tiredness, lack of energy).

Additional side effects in children

Other than the development of inhibitors in previously untreated paediatric patients (PUPs), and
catheter-related complications, no age-specific differences in side effects were noted in the clinical
studies.

Reporting of side effects

If you get any side effects, talk to your doctor. This includes any possible side effects not listed in this
leaflet. You can also report side effects directly via the national reporting system listed in Appendix V.
By reporting side effects you can help provide more information on the safety of this medicine.

5. How to store ADVATE

Keep this medicine out of the sight and reach of children.

Do not use this medicine after the expiry date, which is stated on the label after EXP. The expiry date
refers to the last day of that month.

Store in a refrigerator (2 °C — 8 °C).
Do not freeze.

During the shelf life the powder vial may be kept at room temperature (up to 25 °C) for a single period
not exceeding 6 months. In this case, this medicine expires at the end of this 6 month period or the
expiration date printed on the product vial, whichever is earlier. Please record the end of the 6 months
storage at room temperature on the product carton. The product may not be returned to refrigerated

storage after storage at room temperature. /

Keep the vial in the outer carton in order to protect from light.
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This product is for single use only. Discard any unused solution appropriately.
Use the product immediately once the powder is completely dissolved.
Do not refrigerate the solution after preparation.

Do not throw away any medicines via waste water or household waste. Ask your pharmacist how to
throw away medicines you no longer use. These measures will help protect the environment.

6. Contents of the pack and other information

What ADVATE contains

- The active substance is octocog alfa (human coagulation Factor VIII produced by recombinant
DNA technology). Each powder vial contains nominally 250, 500, 1000, or 1500 IU octocog
alfa.

- The other ingredients are mannitol, sodium chloride, histidine, trehalose, calcium chloride,
trometamol, polysorbate 80, and glutathione (reduced).

Solvent vial: 2 ml sterilised water for injections

What ADVATE looks like and contents of the pack

ADVATE is a white to off-white friable powder. After reconstitution, the solution is clear, colourless
and free from foreign particles.

Each pack also contains a device for reconstitution (BAXJECT II).

Marketing Authorisation Holder
Baxter AG

Industriestrasse 67

A-1221 Vienna

Manufacturers

Baxalta Belgium Manufacturing SA
Boulevard René Branquart 80
B-7860 Lessines

Belgium

Baxter SA

Boulevard René Branquart 80
B-7860 Lessines

Belgium

For any information about this medicine, please contact the local representative of the Marketing
Authorisation Holder:

Belgié/Belgique/Belgien Lietuva

Baxalta Belgium SPRL UAB "Baxter Lithuania”

Tél/Tel: +32 2 892 62 00 Tel: +370 5269 16 90/ +370 5252 71 00
Buarapus Luxembourg/Luxemburg

Bakcrep Bwnrapus EOO/] Baxalta Belgium SPRL

Ten.: +359 2 9808482 Tél/Tel: +32 2 892 62 00

Ceska republika Magyarorszag

Baxter Czech spol.s.r.o. Baxter Hungary Kft.

Tel.: +420 225774111 Tel.: +36 1 202 1980
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Danmark
Baxalta Denmark A/S
TIf: +45 32 70 12 00

Deutschland
Baxalta Deutschland GmbH
Tel: +49 89 262077-011

Eesti
OU Baxter Estonia
Tel.: +372 6 515 120

Elrada
Baxter (Hellas) E.ILE.
Tn.: 430 210 28 80 000

Espaiia
Baxalta Spain S.L.
Tel: +34 91 790 42 22

France
Baxalta France S.A.S.
Tél: +33 1 70 96 06 00

Hrvatska
Baxter d.o.o.
Tel: +386 1 420 16 80

Ireland
Baxalta UK Limited
Tel: +44 1 635 798 777

Island
Lyfjaver ehf.
Simi: +354 533 6100

Italia
Baxalta Italy S.r.1.
Tel: +39 06 45224 600

Kimpog
Baxter (Hellas) E.ILE.
TnA.: +30 210 28 80 000

Latvija
SIA BAXTER Latvia
Tel.: +371 67 784 784

This leaflet was last revised in
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Malta
Baxalta UK Limited
Tel.: +44 1 635 798 777

Nederland
Baxalta Netherlands B. V.
Tel: +31 30 799 27 77

Norge
Baxalta Norway AS
TIf: +47 22 585 000

Osterreich
Baxalta Osterreich GmbH
Tel.: +43 1 20100-0

Polska
Baxter Polska Sp. z o.0.
Tel.: +48 22 4883 777

Portugal
Baxalta Portugal, Unipessoal. Lda.
Tel: +351 21 12203 00

Romainia
FARMACEUTICA REMEDIA SA
Tel.: +40 21 321 16 40

Slovenija
Baxter d.o.o.
Tel.: +386 1 420 16 80

Slovenska republika
Baxter Slovakia s.r.o.
Tel: +421 2 3210 1150

Suomi/Finland
Baxalta Finland Oy
Puh/Tel: +358 201478200

Sverige
Baxalta Sweden AB
Tel: +46 8 50 53 26 00

United Kingdom
Baxalta UK Limited
Tel: +44 1 635 798 777

Detailed information on this medicine is available on the European Medicines Agency web site:

http://www.ema.europa.eu/
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Instructions for preparation and administration
Aseptic technique is required during preparation of the solution and administration.

Use only the sterilised water for injections and the reconstitution device for preparation of the solution
that are provided with each package of ADVATE. ADVATE must not be mixed with other medicinal
products or solvents.

It is strongly recommended that every time ADVATE is administered, the name and batch number of
the product are recorded.

Instructions for reconstitution

. Do not use after the expiry date stated on the labels and carton.

. Do not use if the BAXJECT II device, its sterile barrier system or its packaging is damaged or
3

shows any sign of deterioration as indicated by the symbol: \ 2%/,
. Do not refrigerate the solution after preparation.

1. Ifthe product is still stored in a refrigerator, take both the ADVATE powder and solvent vials

from the refrigerator and let them reach room temperature (between 15 °C and 25 °C).

Wash your hands thoroughly using soap and warm water.

Remove caps from powder and solvent vials.

Cleanse stoppers with alcohol swabs. Place the vials on a flat clean surface.

Open the package of BAXJECT II device by peeling away the paper lid without touching the

inside (Fig. a). Do not remove the device from the package. Do not use if the BAXJECT II

device, its sterile barrier system or its packaging is damaged or shows any sign of deterioration.

6. Turn the package over and insert the clear plastic spike through the solvent stopper. Grip the
package at its edge and pull the package off BAXJECT II (Fig. b). Do not remove the blue cap
from the BAXJECT II device.

7. For reconstitution only the sterilised water for injections and the reconstitution device provided
in the pack should be used. With BAXJECT II attached to the solvent vial, invert the system so
that the solvent vial is on top of the device. Insert the white plastic spike through the ADVATE
powder stopper. The vacuum will draw the solvent into the ADVATE powder vial (Fig. c).

8. Swirl gently until all material is dissolved. Be sure that the ADVATE powder is completely
dissolved, otherwise not all reconstituted solution will pass through the device filter. The
product dissolves rapidly (usually in less than 1 minute). After reconstitution the solution should
be clear, colourless and free from foreign particles.

h = L ba

Fig. a Fig. b Fig. ¢
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Instructions for injection
For administration the use of a luer-lock syringe is required.

Important note:
. Do not try to administer the injection unless you have received special trainin
Or nurse.
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. Inspect the prepared solution for particulate matter and discoloration prior to administration (the
solution should be clear, colourless and free from foreign particles).
Do not use ADVATE if the solution is not fully clear or not completely dissolved.

1% Remove the blue cap from BAXJECT II. Do not draw air into the syringe. Connect the
syringe to BAXJECT II (Fig. d).

2. Invert the system (the vial with the reconstituted solution has to be on top). Draw the
reconstituted solution into the syringe by pulling the plunger back slowly (Fig. e).
3. Disconnect the syringe.

4, Attach a butterfly needle to the syringe and inject the reconstituted solution into a vein. The
solution should be administered slowly, at a rate as determined by the patient’s comfort level,
not to exceed 10 ml per minute. (See Section 4 “Possible side effects™).

5. Discard any unused solution appropriately.

Fig. d Fig. e

The following information is intended for healthcare professionals only:

On demand treatment

In case of the following haemorrhagic events, the factor VIII activity should not fall below the given
plasma activity level (in % of normal or IU/dl) in the corresponding period. The following table can be
used to guide dosing in bleeding episodes and surgery.

The dose and frequency of administration should be adapted to the clinical response in the individual
case. Under certain circumstances (e.g. presence of a low-titre inhibitor), doses larger than those
calculated using the formula may be necessary.

Degree of haemorrhage/type | Factor VIII level Frequency of doses (hours)/duration of
of surgical procedure required (% or 1U/dl) | therapy (days)

Haemorrhage

Early haemarthrosis, muscle 20-40 Repeat injections every 12 to 24 hours
bleeding or oral bleeding. (8 to 24 hours for patients under the age

of 6) for at least 1 day, until the bleeding
episode, as indicated by pain, is resolved
or healing is achieved.

More extensive haemarthrosis, | 30 —60 Repeat injections every 12 to 24 hours
muscle bleeding or haematoma. (8 to 24 hours for patients under the age
of 6) for 3 — 4 days or more until pain and
acute disability are resolved.

Life-threatening haemorrhages. | 60 — 100 Repeat injections every 8 to 24 hglurs
(6 to 12 hours for patients unde ﬁ;.-:"-
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Surgery

Minor
Including tooth extraction.

Major

30-60

80-100
(pre- and
postoperative)

Every 24 hours (12 to 24 hours for
patients under the age of 6), at
least 1 day, until healing is achieved.

Repeat injections every 8 to 24 hours

(6 to 24 hours for patients under the age
of 6) until adequate wound healing, then
continue therapy for at least

another 7 days to maintain a factor VIII

activity of 30% to 60% (IU/dl).
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1. HA3BA JIKAPCBKOI'O 3ACOBY
AJIBEMT 3000 O] M2 HOpOIIOK i pO3YMHHHMK JUIS PO3YMHY U iH’ €KL
2. SIKICHMI I KUILKICHUM CKJIAL

Koxen dnakon mictuts npuéamsuo 3000 MO ¢aktopy koaryasuii kposi moaunu VIII (p THK),
oktokor anbha. AJIBEMT mictuts npubimzno 600 MO/Mn daxtopy koaryssuii kposi moaunn VIII
(p AHK), oxTokor anba nic/ist po3BeIeHHs.

EdeKTHBHICTb BH3HAYaE€ThCs 3a JOMOMOrOK TECTY XPOMOIEHHMH aHaniz 3a €BponeichKoo
®apmakoneeto. [TuToMa aKTUBHICTh AJIBEMT cranoeuts npudmmssHo 4,000-10,000 OJI/ Mr 6inky.
OkTtokor anbda (daxrop koarynsuii kposi momuun VI (p JIHK) wue ouniuennit Ginok. mo
cKiajaeThes 3 2332 amiHoKMenoT. Bupo6iseTbes 3a J0MoMorolo TexHonorii pekombinantHoi JHK
B kiaitnax (CHO) seunukiB KuTaiicbkoro xom'suka. I'oTyioTh Ges aonaeaHHs Oyab-KOro
(ex30reHHOro) Ginka moanHu abo Gika TBApUHHOrO MOXO/KEHHS B NMPOLEC OYHIICHHS KYIbTYPH
KJIITHH 200 KIHIIEBOTOCTIONYYEHHH ..

JIonmoMizKHI PEYOBHHH 3 BIIOMHM e(eKTOM:
0.45 mmonb Hatpito (10 Mr) Ha ¢1akoH

1715t TOBHOTO TIepesliKy JOMOMIKHHX PEYOBHH IMBUTHMCH MYHKT 6.1

3. JIKAPCBKA ®OPMA
[Topowiok Ta pO3YMHHUK JUIA PO3YMHY /IS iH" eKUif.

IMopowok: Bix 6inoro 10 6iyBaToro Kojibopy MmyXKHii IOPOLIOK.
Posunnnuk: [Tpo3opa Ta 6e36apBHa piauHa.

4. KJIIHIYHI OCOBJIMBOCTI
4.1 Iloka3zanus 10 32CTOCYBAHHS

JlikyBanus i npodinakTuka kposoted y nauientis 3 ['emodinieio A (BpokeHoro nediuuty Pakropa
VIII). AABEWUT noka3aHuii BCiM BIKOBUM IpyIiaM.

4.2 Cnoci0 3acTocyBaHHs Ta 1031

JlikyBaHHA CJIiJl TOYMHATM MiJ HArJIAZAOM JKaps, KM Mae J0CBiA B JiKyBaHHi remodinii 3a
HAasBHOCTI peaHiMaLlifHKX YMOB /UIs HEraifHOi JONOMOrHY NpH aHadinakcii.

ﬂ_OZWEBHHﬂ

Jlo3yBaHHs i TPUBAICTH 3aMiCHOI Tepartii 3a1eXuTh Bia cepiiosnocTi aediunty dakropy VIIIL, Micis
i MacITabiB KPOBOTEY], @ TAKOK BiJl KJIiHIYHOrO CTaHy Nalli€HTa.

Kinekicts omuauip ®axropa VIIL, 10 BBOAMTHCS, BUPAKAETLCA B MiXKHAPOAHMX ouHULAX (MO),
sIKi OB’ s3aHi 3 moToyHuM ctanaaptrom BOO3 ans npenaparie ®axropa VIII. Axtusnicts ®@aktopa
VIII B nnasmi BupaxkaeTbes abo y BiACOTKax (MO BiHOIIEHHIO 10 HOPMAIbHOT JTIOJICHKOI [71a3MH),
a6o B MO (110 BigHOMIEHHIO 10 MizkHapoaHoro cranaapty Pakropa VIII B nasmi).

Opna misknapoana oguauus (MO) aktuBHocTi Paktopa VIII expisanentHa Kinbkocti ®akropa VIII
B OJHOMY MJI HOPMaJIbHOT JTIO/ICBKOI IJIa3MH.

JlikyBaHHs npu HeoOXiAHOCTI
PospaxyHok HeoOXxiaHoi ao3u  ¢akropa VIII Gasyetbes Ha emmi
(axktopa VIII Ha kinorpam macH Tija MiABHIILYE aKTHBHICTb
naasmu. HeoOxiaHa 103a BU3HAYaeThes 3a GOPMYJIOH:

( pgsyibrarax mo, 1. MO
9 o N -_..
o2 i
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Kinoxicmo eeedenux odunuys (MO) = maca mina x ouixyeane spocmanns. gpaxmopa VIII(7) x0.5

V pasi HACTYIHMX reMopariyHuX BUNAJKiB, (pakTop VIII akTHBHOCTI HE TIOBMHEH OITYCKATHUCSA HHXKYE
MEeBHOro piBHA akTMBHOCTI nuasmu (Y % Bil HOPMaTbHHX a6o MO/neuuniTp) y BiAMoBiAHOMY
nepiozi. HactynHa Ta6uus 1 Moke BHKOPHCTOBYBATHCS B SKOCTI OpIEHTUPY Y BUIIAJIKAX KPOBOTEY
i Ipy XipypriyHuX yTpy4aHHsIX.

Ta6auns 1 Cxema 103yBaHHs Y BHNAAKAX KPOBOTeY i NPH Xipypriduux yTpyuaHHsx
Cryninb KpOBOTEeYi/THI IMoTpiona nikosa YacroTa A03YBaHHA
XipypriyHoro BTpy4aHHs akTuBHicTh PakTopa |(roanH)/TpHBaICTL Tepanii (B AHAX)

VIII B kpoBi micas
ingys3ii (% ado
MO/neunitp )
PanHiit remapTpo3, M’s130Ba 20-40 IToBToproiiTe iH’eKuil KoxkHi 12-24
KpoBoTeua abo KpoBOTEYa B roauuy (Big 8 10 24 roauH nauieHTam
POTOBiif MOPOKHMHI. BiKOM JI0 6 POKiB) POTAroM
moHaMenIe 1 aHs. OKHU He
NPUIMHUTLCA KpoBOTeuaabo He Oyae
JIOCATHYTO 3arorOBaHHs.
[TigBuIIeHHI remapTpos, 30 - 60 [TosTopioitte in’ekuii koxHi 12-24
M’s130Ba KpoBoTeda abo roaunu (Bix 8 10 24 roauH nauieHTam
remMaToma. BiKOM /10 6 pOKiB) mpoTsroM 3 - 4 1HiB
a6o Ginblue, MOKK He OYAyTh YCyHEHi
Oisib UM HEi€3aTHICTD.
3arpo3imBa s KUTTA 60 - 100 [ToBTOprOiiTE 1H’€KLIT KOKHI 8-24
KpOBOTEUa. roaunu (Bia 8 10 24 roaMH namieHTaM
BiKOM 10 6 pOKiB), OKH He Oyze
VCYHEHa 3arpo3a Juis JKUTTS.
Xipypriude BTpy4aHHs
Hesznaune 30-60 Koxni 24 roguuu (gia 12 g0 24 roaux
B ToMy 4ncii BUAATEHHS nauieHTaM BiKoM 10 6 pOKiB)
3y0iB MPOTArOM He MeHIue | 100M, MOKH He
OyJie JOCATHYTO 3arOlOBaHHS.
Buaune 80 - 100 [MorToproiiTe i1 ekiii kKoxHi 8-24
(nepen onepauiero i micas [roaunu (Bia 6 10 24 roJMH NauieHTam
omnepattii) BiKOM J10 6 POKiB) 10 a/IEKBaTHOIO
3aroloBaHHsd, J1ajli NpoJoBKYyiiTe
tepari. ll{onaiimenie npotsarom 7
JHIB 1718 MiATPUMKH aKTUBHOCTI
daxkropy VIII Bixg 30% 10 60%
(MO/geuntitp)

Jlo3a i YacTOTa BBEJCHHA MOBMHHI OyTH MifiOpaHi BiANMOBIAHO 10 KMiHIYHOT cuTYyallii B KOKHOMY
KOHKpeTHOMY Bumaiky. [lpu neBHHX oOCTaBMHAX (HANpUKIai, HASBHICTH IHMiGITOPY 3 HM3BKHM
TUTPOM), MOKE BHABHTHCS HEOOXiTHUM 301/1bIIEHHA 103H, HIXK pO3paxoBaHo 3a bopmyoro.

Ilin yac Kypcy NiKyBaHHs, JOpPe4HO BM3HAuMTH piBHi miasmu Qakropa VIII pekoMeHayeTbes
KOHTPOIMIOBATH BBEJECHHS J03M 1 YacTOTY MOBTOPHMX iH'eKUid. PeTesbHUH KOHTPO/b 3aMiCHOI
Teparii 0cOGMMBO BaXJIMBMI y BHIaJKax MacuiTaGHOi Xipypriunoi onepayii. Okpemi nauieHTH
MOXKYTb BizpisHaTHCS peakuiero 10 dakropa VIII, nocsaraioun pisHHX piBHIB/BIIHOBICHHA in Vivo i
BUSAB/IAIOTE Pi3Hi Mepio/I HaniBpo3naay.

Hpoginakmura
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[TpoTArom TpUBAIOro TepMiHy NpOdinakTHKM KpoBOTEY Y nauieHTiB 3 remodinieio A, 3BMuaiiHi 1031
Bia 20 10 40 MO ¢aktopa VIII Ha Kinorpam MacH Tila 3 iHTepBaioM Bia 2 10 3 1HiB.

Sacmocyeanns 8 nediampii

3acTepexeHHs Ta 3axomu Gesmexku ans aited (0 mo 18 POKiB) He BiIIPI3HAIOTBCA Bill TaKUX AN
nopocyux. V nauienTie y Biui 20 6 pokie, 1o3u Bia 20 g0 50 MO ¢akropa VIII Ha Kijlorpam macu
Tina Bz 3 710 4 pasiB Ha THIKIAEHD /UTS MPOQINAKTHKH.

Crioci0 3acTOCYBaHHA

AJIBEUT cnin BROAMTH BHYTPIlIHBOBEHHO. Y BHMNAJKaX BBEJEHHs NpALBHAKOM He MEIH4HOI
chepu 0COGIMBHUX HABUYOK HE MOTPEOYETHCS.

[IBMKICTS BBEJACHHS MOBMHHA OYTH KOHTPOIBOBAHOK Ul 3abesneveHHs KoMGOpPTY Mali€eHTa,
makcuMyMm 10mI1/XB.

[Ticais po3BeIeHHs, PO3YMH YHCTHH, TPO3OPHIA, BiTbHHII Bil CTOPOHHIX JOMIIIOK | Ma€ pH Bin 6.7 1o
i

[HCTPYKLUIT 0 pO3BEIEHHIO JIKapChKOro 3aco0y nepe 3acTOCYBaHHAM JMBUTHCH B posaii 6.6.

4.3 Ilpornnokasanns

inepuyTIMBiCTh 10 aKTUBHOT pe4OBHHHU a0 110 GyAb-sKOT LOMOMIKHOI peYOBHHH, 3 rnepeniyeHux B
po3aini 6.1 a6o 10 10 GiKiB MuLIEH Ta XOM SKIB.

4.4  OcobmBi 3acTepexeHHs! Ta 3aM00IZKHI 32X0/1H IPH BHKOPHCTaHHI

Linepuyymausicman

VY neakMX BHINAAKax NPH BBEJEHHI AJIBEUT BMHHKAIH TSKKI aneprilmi peakuii BKJIIOYAOUH
anadinakcito. Ilpenapar MiCTUTh HEBEIHKY KiTbKicTh Olnka MuIIEH i XxoM’gKiB. SIKIO BUHHKIN
CHMNTOMM TiNepuyTJIMBOCTI, MallieHTaM CJliJl HeraiHO NPHUIMHUTH 3aCTOCYBaHHA Mperapary i
3BEPHYTHCs J10 CBOTO Jikaps. [lanieHTn noBuHHI OyTH npomdmpmoaam Npo paHHi O3HAKH peakuii
rinepyyTIUBOCTI, TaKi AK I{pOHHB SIHKa, TeHEpaTi30BaHa KPOIUB'IHKA, CTHCHEHHSA B 00.J1aCTi rPyAHOT
KJIITHHY, 3a[IMIIKa, TiMOTOHIA 1 aHadinakcis.

V BUnNajKax IOKY NOTPiGHO PO3MOYaTH 3araabHi NPOTHLIOKOBI 3aX0/IH.
Inzivimopu

VTBOpeHHA HeiiTpanizylounx anTuTiA (iHriGitopis) a0 ®aktopa VIII € BiZoMHM yCKIaTHEHHAM npH
nikyBamHi xBopux remodizieto A. Lumu inribitopamu 3a3euyaii € imynor106yainy IgG. cnpamopani
MPOTH NpoKoaryasuiinoi akrueHocTi Pakropa VIIL, sKi BupaxaioThes B 0MHALAX beTesnia Ha M1
MIa3MH 3 BHKOPHCTaHHAM MOIM(IKOBAHOro aHaiisy. Y MallieHTIB 3 PO3BMTKOM iHTiOITOpIB 10
®aktopa VIII, yMOBH MOXKYTb TIPOSBUTHCS Y BHUIJISAI HEAOCTATHBOI KJIiHIYHOT peakuii. B Ttakux
BHITAJKaX PEKOMEH/YEThCA 3BEPTATHCA 10 CrelianizoBaHHX LEHTpiB reModinii. PU3NK po3BUTKY
iHriGiTOPIB 3HAXOAMTHCS y TIEBHOMY 3B'a3Ky 3 MaciuTabom BBy ®aktopa VIIL, npy upomy BiH
MaKCHMalIbH1i y nepii 20 IHIB BIUIMBY, Ta iHIIAMY FeHETHYHUMH i eKoNOriuHMMH dakTopamu. Y
PiAKICHMX BMManKax iHTiGITOPH MOXYTb PO3BMBATMCA Micias cruMBanHs mnepumx 100 auis
JIKYBaHHS.

CrocTepiranucs BUNAAKH PELHIMBY iHTIGITOPY (3 HM3bKMM THTPOM) MCIIS MEPeXO/ly 3 OIHOTrO
npenapary pekomGinantHoro ®aktopa VIII Ha iHwWiii y nauienTis, 1O pagimie NPOXOAMIH
JniKyBaHHA, NpoTaArom Gibie Hix 100 aHiB TiKyBaHHA. Y AKMX B aHaMHe3l CroCT, 1rch;1 p033m01<

iHri6iTOpiB Nicis 3MiHU NPOAYKTY.
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3aranoM HeOGXiTHO BECTH peTelbHE CIOCTEPekKeHHs 3a TMAllieHTaMH, SIKi MPOXOAATH JKYBaHHS
pekoMOiHaHTHUM (DaKTOpPOM 3rOpTaHH:A kpoBi VIII, na npeamer po3BHUTKY IHriBiTOpIB IIIAXOM
MPOBE/IEHHs BIMOBITHUX KIIHIYHMX CIIOCTEPEKEHD i naGopaTopHHMX aHali3iB. SIKuI0 ouiKyBaHi piBHI
aktuBHOcTi (akropa VIII B muiasmi He J0CATalOTHCH a60 K KpOBOTE€HYa HE KOHTPOJIOETHCA
BiATIOBITHOIO 103010, IOTPIGHO BUKOHATH TECT Ha MPUCYTHICTB (akTopa VIIL ¥V naui€HTiB 3 BACOKMM
piBHeM inriGiTopa, 3amicHa Tepamis dakropa VIII moxke 6yTH HeedeKTUBHOI, TOMY NOTPiOHO
PO3FJIAHYTH IHIII MOXJIMBI METOMH JiKYBaHHS. Kypalis Takux MauieHTiB NOBUHHA 3/i/iCHIOBATHCE
niKapsAMHM 3 JOCBIIOM Y IO 3a NallieHTaMy 3 remooiniero Ta inriditopamu daxropa VIII.

VernadneHns nog 23auHi 3 kamemepuzayieio

SIkmo HeoOXiAHMM LEHTpalbHUA BEHO3HUH npuctpii (CVAD). npucyTHIA pHU3HK BUHMKHEHHS
CVAD-NOB’3aHOT0 YCK/IaIHEHHs BKIIOYAlo4H MiCleBi iH(eKILii, GakTepiemiio i TpoMb03 B MicLi
KaTeTepu3aiii.

daxmopu, Wo noe A3aui 3 O0NOMINCHUMY PEHOBUHAMU

[Ticas po3BeIeHHS JTiKapChKOro 3aco0y 1o MICTHTb 0.45 mmonb Hatpito (10 Mr) na ¢akos. Lle BapTo
BpaxoBYBATH MaLliEHTaM, IO Nepe0yBatoTh Ha KOHTPOJIbOBaHIi HATpieBil Ji€Ti.

B iHTepecax mMaui€HTIB PEKOMEHIYETbCSA IO MOJK/IMBOCTI TPH KOKHOMY BBEAEHHI Mpenapary
AJIBEMT s3anucysaty HasBy i Homep cepil (naprii) npenapary s Toro 11100 MiATPUMYBATH 3B'A30K
Mi NaIieHTOM i napTiero AiKapchKoro 3acody

3acmocysanis 6 nediampii:

3acTepesKeHHS Ta 3aX0/W Ge3neKu s iTeil He BiAPI3HAIOTHCA BiJl TAKMX IS IOPOCTIMX.
4.5 Bzaemois 3 iHIAME JiKapchbKUMH 3acobaMu Ta inwi Gpopmu B3aeMOil
JIoCTiDKEHHS IO0 B3aEMOJIIT 3 AJIBEUT He npoBoarImcs.

4.6 3acTocyBaHHsl y mepioJl BATiTHOCTI Ta FOAYBAaHHS IPYAII0

Bupuenns srumBy Paktopy VIII Ha penpoayKTHBHICTH 1abopaTOpHUX TBAPUH HE NPOBOJMIIOCE.
BUXO/4YM 3 HH3bKOI YaCTOTH 3aXBOPOBAHHS JKIHOK remodiniero A, BifCyTHiil JOCBIJA CTOCOBHO
pukoprcranus ®akropa VIII mia yac BariTHOCTI i romyBanns rpymumo. Tomy @akrop VIII cnin
BMKOPMCTOBYBATH ITijl 4aC BariTHOCTI 1 rOlyBaHHA IPY/LIO JIMLIE. AKILO € 4iTKi ITOKa3aHHA.

4.7 BnauB Ha 30aTHICTH KepyBaTH aBTOMOOLIeM 260 iHIHMH MeXaHi3Mamu
AJIBEWT He BrsiMBa€ Ha 37aTHICTh KEpYBaTH aBTOMOGLIEM abu iHwmmMy MCXaHi3MaMH.
4.8 ITo6iuni pearuii

Pezome 3 be3nexu

Koiniuni nocmimkenns 3 AIJBEUT Bkmoyae 418 10cnikeHb OQHOTO 3aCTOCYBAHHS AJIBEUT &
sarabHOMY 00ca3i 93 moGiunmx peaxuiit.HeGaxani noGiyni peakuii, 110 BUHUKAIOTH 3 YacTOlO
MepioMUHICTIO, BUKIMKAIH PO3BUTOK HEHTpami3yioumx antuTin g0 ¢akropa VIII (inriGiTopis),
rOJIOBHUM Oi/lb i TUXOMAHKY.

TinepuyTimBicTs ab0 anepriuni peakuii (110 MOKYTh BKIIOHATH nabpsk Keiike, 3y i 104epBOHIHHS
B Micui iHy3ii, 03400, NOYEPBOHIHHS, FeHepani3oBaHy KpOIMEB SHKY, TOJIOBHMIA 611k, KPOTIUB AHKY,
rinoTeHsito, Jerapriio, HyJOTY, HECTOKiH, Taxikapaio, BaXKKiCTh Y IpyAsX, OJIIOBaHHS, XPHIIN)
criocTepiranmucs piiko i AesKi BUNAAKH MOKYTh IPOrpecyBaTH 10 rocTpoi aHaginakcii (BKI0YaIOUH
LI0K).

PO3BMTOK aHTHTIN 10 Oinka Muul abo XoM's4yKa MOXKYTb cnomepiram cﬁﬁjﬁ’;peaxun
F £/ % ; ‘_“\-\ N
A #

rinepyyTIHBOCTI.
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V narlieHTiB 3 remodinicro A MOXYTEb PO3BHHYTHCAHEHTPATI3YI04i aHTHTINA (inri6iTopu) akropa
VII1. SIKio BUHHKAOTh TaKi iHriGiTopu, T CTaH He Oyae NpOosBIATH JIOCTATHBOT KJIIHIYHOT peaKii.
V TaKuX BUMAAKaX PEKOMEHIYETCS 3B A3aTUCD i3 crneniagizoBaHMM LIEHTPO reModiii.

Jlani wodo nodivHuX pearyiil 6 maoauyi

V wacTynHil Tabnuui 2 nepeniveni noGivHi peakiiii, sKi crocTepiraimces y COHTaHHAX 3BiTax MpH
NpoBeIeHH] KIIHIYHHX OCITIIKEHb. 3riZHO YACTOTH B rpynax noGiuHi peaxiii BU3HAYEHI B MOPAIKY
3HMKEHHS CEpHO3HOCTI KITIHIYHOrO NpoABY 3a knacudikanicio cuctem opranis MedDRA.

Kputepii OL[iHKH 4acTOTH PO3BUTKY no6iYHOT peakilii MoJiNA0TECA Ha TyXKe yacti (>1/10); uacTi
(>1/100 no <1/10); uewacti (=1/1000 no <1/100); moomuHoki (=1/10000 g0 <1/1000) i piaxicHi
(<1/10000), HeBizomi (He Moxe OyTH olLliHeHa 33 HAsBHUMM JaHMMM) B Mexax KOKHOI rpynH

4aCTOTH YrpyNoBaHHs, HebaxaHi epeKTH NPEACTaBIICH] B TIOPAIKY 3MeHILEHHs BaKKOCTI.

Ta6anus 2 YacTora noGiMHNX peakuii y KIiHiMHHX Z0CTIUKeHHSAX Ta dopmax CIOHTAHHHX
3BITIB
Kaac cucremu oprais IMo6iuna peakuis Yacrora®
MedDRA
Indexuii i 3apaxeHHs I 'pun HevacTi
napa3uTaMu JlapuHTIT HeyacTi
Po3naau KpOBOHOCHOT 1 [purnivenns ®akropy VIII®  |4acTi
AiMdaTHIHOT CHCTEMH Jlim(anrirt HeyacTi
Posnaam IMyHHOI CHCTEMH AnadinakTHuHi peaKuii HEBIJIOMO
IinepuyTanBicT® HEB110MO
Posnaau HEpBOBOT CUCTEMH ["onoBH#uii Oi/1b ; 4acTi
3anamMopoveHHs He4acTi
Brpara CBiJOMOCTI HeyacTi
CuHKona HevacTi
Tpemop HeyacTi
Mirpenb HevacTi
Jlucressis HevacTi
Posnanu oprasis 30py 3ananeHHs o4eH HevacTi
CepleBi po3naau TIpycKOpeHHs cepueOuTTs HeyacTi
CynuHHI po3naau ['emaToMH HeyacTi
[inepemis 06m44s He4acTi
bniaicte HeyacTi
Po3naau AMXaHHs, TPYAHOT JlucrnHoe HeyacTi
KJTITMHH 1 MeliaCTHHAIbHI
po3naiM
[LLnyHKoBO-KHMIIKOBI posnanu | [liapes HevacTi
Bijb B KUBOTI HE4acTi
Hynora HevacTi
bmoBanHs HevacTi
Y pakeHHs WKipH 1 niamKipHoT [CeepOiK HevacTi
TKaHUHU Bucun HeyacTi
['inepriapo3 HeyacTi
Kpornus’sHKa He4acTi
3arapHi posnaau Ta ypaxenHs |JInxomanka 4acTi
MiCliA BBE/ICHH [epudepuunnil HabPAK HewacTi //
Binb y rpyasx /ﬁé—ap'rj// Vi
TlnckombopT B obaiacTi rpy it [nuabfi
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Ta6muns 2 Yacrora nobiyaux peakuii y KIIHIYHAX J0CTIZKeHHAX Ta (opMax CIIOHTAHHHX
3BiTIB
Kuaac cucremn opranis IToGiuna peakuis Yacrora?
MedDRA
03100 HEeYacrTi
HeznyxaHHA HeyacTi
CyauHHa reMaToMa B Micli He4acTi
BBE/ICHHSA
Broma HEBiIOMO
Peakiiist B MiCLli BBE/IeHHs HEBiZIOMO
Juckomdopt HEBIZIOMO
Ananizu 36ibIIeHHs KiITBKOCTI HeyacTi
MOHOLIUTIB
3HMKeHHsA® PiBHA Koary/suii  [Hedacti
dbaxropa VIII
3HMKEHHS TOKa3HUKa HevacrTi
reMaTOKPUTY
AHOMa/bHI pe3yabTaTu HeuacrTi
71abopaTOPHHUX aHali3iB
Tpaemu, oTpyeHHs Ta [TicasanpoueaypHi HeYacTi
VCKJIaJIHeHHS TIPH MPOBEEHH] |YCK/IaIHEHHS
Hponeaypa ITicasnpolieaypHi reMoparii  |HevacTi
CTopoHHI peakiii mijJ 4ac HeuacrTl
poleaypu

a) Po3paxoBaHO HA OCHOBI 3aralbHOI KiTbKOCTi XBOPHX, SIKi OTPUMYBAIIH AJIBEMT (418).

b) Hecnoaipane 3nmxenns piensa ¢axropa VIII sropTaHHs KpoBi Bi1Oynocs y 0HOro naiieHra
nix yac Gesnepepeuoi indysii AIIBEMT nicns onepauiinoro rpyuanssi. (micis 10-14 auis).
ByB miaTpumyroumii reMocTas Bech 4ac y mpomy nepioai i pieni daxropa VIII nnazmu i
WIBMJKICTh KJipeHCY MOBEPHYIHCS HA BiANOBIAHI 3Ha4YeHHs Ha 15 JeHb micis onepauil.
Anauiz inri6itopa ®@axtopy VIII BukoHaHuil micis 3aBepiueHHs GesnepepsHoi iHQys3ii i mo
3aKiHYEHHIO JI0CTi/UKeHHs Oy/IM HeraTUBHHMU.

¢) IloBGiuni peakuii onucani y po3ili HUKYE.

Onuc oKpemux nooTYHUX peaxyii

Pozeumox inzicimopa

[Ipo poseuTOK iHriGitopa y Maui€HTiB, 110 MOMNEPEIHBO JIKYBATUCH 1 Ti, 1O HE OTPUMYBAIH
nikyBaHHA mnopigomisnock. Jns aetansHoi iHdopmauii auBuch myHKT 5.1 (Papmakosioriymi
BnacTuBocTi) i 4.4 (OcobnMBi 3acTepesKeHHS 1 IPOTHITIOKA3aHHA 10 3aCTOCYBAHH)

Hebaxcani nobiuni peaxyii 00 3a1uuiKie 8id supobHu1020 npoyecy

229 nauieHTiB, 10 NPOXOANIH JiKyBaHHs Gy/IH OLiHEHI Ha HAABHICTb aHTHUTIN JIO0 GIIKOBUX KIIITHH
Kuraiicbkoro xom’suka (CHO), 3 3 SKMX MOKa3ald CTaTHYHO 3Ha4Yylly TEHACHLIKO B TUTpax, 4
BiZ0Opa)aioTh CTiliki mik¥ abo nepexiiHWi NMiKOBUH MOTEHLIa] i OJMH MALliEHT MaB OJHOYACHO
00M/IBa MOKA3HUKH, ajie JKOAHMX KiIiHIYHMX cumnToMiB. 3 229 nauieHTiB, AKki Oy/au nepeBipeHi Ha
anuTuTina g0 mumaumx IgG., 10 mokasanu CTaTHYHO 3HAYylly TEHJIEHLI 10 3pocTaHHs, 2
MPOAEMOHCTPYBAIM CTIKHI MiK a60 nepexiaHui MikoBMi MOTEHIlIal | OIMH Nalli€eHyMaB OJHOYaCcHO
00u/1Ba MokasHUKH. YOTHPH i3 LIMX NallieHTIB NOBIIOMUIN NPO OKPEMi BUNIAJKA WPOTNNB AHKH; 3y,
BUCHIIH i JIEIIO MiJBUIIEHY KiIbKICTb €03MHO(IIIB NPUIIOBTOPHUX 3aC 96711 fkyBaMel

NPOAYKTY. 5




303

Tinepyymiaugicime

AnepriuHuii THI peakuii BKIIOYAE aHadinakcito i TPOABNAETECS 3aNIaMOPOUCHHAM, napacTesisiMu,
BUCHIIOM, TIOYEPBOHIHHAM, HAOPAKOM 0014, cBepOexKoM.

limu

OKpiM yTBOpeHHs iHriGiTopiB y AiTeil, IO paHille He OTPUMYBa/IH JIIKYBAaHHA, Ta YCKIaHCHHA
[OB’ 3aHi 3 KaTeTepH3allicto, BiACYTHI BIKOBi BiIMIHHOCTI B noGiYHMX peaKuisax, ki OyiH Bi3HaYeH]
B KIIHIYHHX JOCTIDKEHHIX.

IMogioomnenns npo no6iuHi peaxyii

3BiTHICTH MPO MOXIMBI NOGIYHI peakuii Mic/d BBEACHHS nikapcbKoro 3aco0y Mae BakKIMBe
snaueHHs. Lle 103BoNs€ MPOJOBXKYBATH MOHITOPUHT GanaHcy KOPUCTI/pU3HKY J1IKapchKoro 3aco0y.
®axisui OXOpOHH 3/10pOB's MPOCATH MOBIIOMIATH NPO Gyab-siki MOXKIMBI M0GIuHI peakiii Yepes
HAL[OHAJIBHY CHCTEMY 3BITHOCTi NlepepaxoBaHi B Jlonatky V.

4.9 Ilepeno3yBaHHst

BiacyTHi CHMITOMH Nepelo3yBaHHs pekombinanTHuM akropom koaryusuii VIIL
5 ®APMAKOJIOI'TUHI BTACTUBOCTI

5.1 ®apmaKoAHHAMI4HI BJACTHBOCTI

dapmakoTepanesTHYHA rpyna: aHTHreMopariuti 3acodu: GakTopH 3ropTaHHs kpoei VIIL. Kox ATX:
B02BDO02.

®aktop VIII/@akropa BinneGpanaa cKiazacThes 3 JBOX MOJICKYI (Paktopa VIII 1 dakropa
Binne6panza) 3 pisHuMH i3i0n0rivHUMH dynkuismu. AIBEWUT mictuts pekombinanTHUH DakTOp

VIII sropranHsi (OKTOKOr anbda), TJIiKONPOTETH, WO GioJ0rivHO eKBiBaJIGHTHUI TJIKOTIPOTETHY
daxropa VIII B mosiCkKiH naasmi.

OkTokor anba e TIiKOmpoTeiH, WO CKIaZaeThCa 3 2332 amiHOKMCIOT 3 TPHOIU3HONO
mostekyspHoio Macoto 280k/la. ITpu indysiiHomy BBeIcHHI XBOopoMy Ha remodinito ®axtop VIII
3B’ s3yeThest 3 PakTopoM Binnedpanna y cHeTeMi KpoBoOOGiry maiienTa. AKTHBOBaHMHU @axrtop VIII
mie Ak kodakTop s akTuBoBaHoro daxropa IX, MPUCKOPIOIOUH MEPETBOPCHH dakrtopa X Ha
axTiBosanuii ®aktop X. AktrBoBanuii @akTop X nepeToproe npoTpomGiH y TpomOin. [Ticist uporo
TpomGi nepeTBopioe (BiGporen Ha GiOpHH, i popmyeThes piGprHOBHIA 3rycTOK. [emodimia A —ue
OB’ 43aHHi 31 CTATTIO CMAZKOBHIl PO3J1a/i 3ArOPTaHHs KPOBi Yepes 3HMsKeH] piBHi akTHBHOCTI PakTopa
VIII, mo crnpuunnse npodysHi KposoTeui y cyrno6ax, M’a3ax abo BHYTPIMIHIX OpraHax, sKi
BHHMKAIOTH CIIOHTAHHO a00 B pe3y/bTaTi BUNAJIKOBOI abo xipypriusoi Tpasmu. Pipni ®aktopa VIII
B 1a3Mi 30UIBIIYIOTECS 32 JOTIOMOIOK0 3aMiCHOT Tepanii, 3aBJIKH AKiH THMYAacOBO KOPEIryeThCsA
nedituT MakTopa i CXMIBHICTB 10 KPOBOTEUi.

Possutok IaridiTopa

IMyHOT€HHICTBb AJIBEMTY ouinioBanacs y nauieHTiB W0 paHilie OTpUMyBati nikysaHHsA. B xozi
KIiHIYHUX BUNPOOYBaHb 3 AJIBEUT y 233 aiteit i 10pociuX NaiieHTiB [niTh (Bikom 0-16 pokiB) i
popocni (Bikom crapue 16)] 3 niarnozoM Baxkoi remodinii A (dakrop VIII<1%) 3 nonepeaHiM
3aCTOCYBAHHAM KOHILIEHTpali# (pakropy VIII>150 auiB s 10pOCAMX i AiTeil cTapmoro Biky i >50
qHiB A AiTell <6 POKiB, OJMH MAUi€HT MNpPOSBUB HU3bKMit THTp iHribitopa (2.4 Ol B
mommbikoanomy aHanizi beresna) micas 26 JHIB TIpUAOMY AJIBEWUT. HacrynHi BunpoGyBaHHs
iHribitopy y UBOro TNali€HTa Micls_BUXOLY 3 JOCTI/UKCHHS Oy HeraTHBHMMM. VY BCIX
JOCIIKEHHSX, CepeiHii BILUIMB AJIBEMT 6yB 97.0 aui npuiiomy npernapaty(lanason Bia 1 10 709)
[ NALEHTIB, AKi paHille OTPUMYBaId JiKyBaHHS. 3araibHa 4acToTa /Oy Ip-KOTO
inri6itopa akropa VIII (Hu3bKuii 44 BUCOKHH) CKIaNaE 0.4 % 2N S

N\
ITo 3apepiieHHi HEKOHTPOJIBLOBAHOTO nocaipkenna 060103, 1p i3 HAIEHTIB paHime dki
He JiKyBamics 3 Bakkow remodinio A (OVIII <1%) 1OHaMKMe Vikpd NI possupae



304

inriGitopn ®VIII: 7 (15.6%) 3a ymoBH po3pobieHi iHriGiTopH 3 BHCOKMM THTPOM 9 (20%) 3a ymoBH
pO3pOGIEHO HU3LKMI TUTP HriGiTOpa, 1 3 IKMX TaKOXK KIaCH(IKYIOTCS K TPAH3UTHHHA iHribiTOp.

DaKTOpH PM3MKY, IOB'A3aHi 3 PO3BMTKOM iHribiTOpa B JaHOMY JOCHiDKEHHI, He BKIKYal4M
KaBKa3bKOi HalliOHATLHOCTI, CiMeiHy icTopito iHri6iTopiB i iHTeHCHBHE TiKYBaHHA Y BUCOKMX J103aX
nporsarom nepumx 20 OZL. Y 20 nociiukyBaHuX, 4Ki He MaiM KOJHOro 3 IMX (HaKTOPiB PU3HKY HE
6y10 HiSKOro pO3BUTKY iHTibiTOpA.

Bynu 3iGpani nani no Inaykuii imynsoi Tonepantrocti (IIT) y xBopux 3 inriGiropamu. ¥V cy6-
NOCTIKeH ] 10 DKeHHs AiTeli, mo paniwe e npuiimanyu npenapat 060103, IIT-npouenypu B 11
TAKMX MALi€HTIB OYIM 3aJ0KyMEHTOBaHi. PeTpocnekTvBHHM aHami3 Oy spobnenuit y 30
nocnimkennsx Ha ITI (nocmimkenns 060703), a 36ip JaHKX 10 PeecTpy 1ue BEACTHCA.

V nocinimkenni 060201 Bi 0BroCTPOKOBI CXeMH JiKyBaHHS MpodinakTHKK Oy.iu 3icTaBJieHl B 53
manieHTiB, IO  paHimie JIKYBaTMCA: PEKHAM  JI03YBaHHA  KEpYBaBCs iHAMBI1yaTbHOIO
hapmaxokineTHkow (B Mexkax jianasony sia 20 mo 80 MO ¢akrtopa VIII Ha Kr macu Tina 3
iHTepBanamMu 72+6 roanH, n=23) 3i CTaHIapPTHAM NPOQLIaKTHYHAM PEKUMOM JO3YBaHHS (Bim 20 o
40 MO/Kr koxkHi 48+6 romms, n=30). dapMakoKiHETHKa KepyeThCs PEKMMOM JA03yBaHHA (Y
pinmoeigHocTi 10 popmyau) 3 metoro miarpumku dakropy VIII Ha MiHiManbHOMY piBHi >1% ¥y
MiX1030BOMY iHTepBaiti 72 romuuu. Jlani uporo A0C/iUKEHHS MOKa3yloTh, WO /B3 npodinakTH4Hi
PEKUMH J03yBaHHs MOKHA MOPIBHATH 3 TOUKHM 30y 3MEHLUCHHS WIBMAKOCTI KPOBOTEY.

€gponeiicbke MeanuHe AreHTCTBO BiJIMOBHJIOCH Bill 0OOB'A3KY IOJIATH Pe3yIbTaTH JAOCHIKEHD 3
AJIBEWUT y Beix miarpynax neaiaTpHyHOro HaceleHHs 3 remodimiero A (BpOKEeHM nediuuT
daktopa VIII) B «Crumyssiii Imynnoi Tonepanthocti y naiieHTis 3 remodinicro A (BpoIKeHHH
neditmt dakropa VIII), siki Bupo6asim iHriGiTop 10 hakropa VIII» i «iikyBaHHs Ta npodilaKTuka
KpoBOTeui y mauieHTie 3 remodinieio A (BpoKeHHHA nedinut dakropa VII)». (JuBHuch MyHKT 4.2
iHopMallis /15 3acTOCYBaHHA Y NeiaTpii)

5.2 dapmakoKiHeTH4Hi BJACTHBOCTI

Bei dpapmaxokineTnusi gociimkenns Gyiu npoeeneni 3 AIIBEWT y xBopux, mo paHiie TiKyBaaucs
BiIBAXKKOT i oMipHOT remodinii A (moyatkosuii pieens dakropa VIII <2%). Amnarni3 3pa3skiB I1asMu
GyB NpoBeIeHNMil B EHTpaIbHiii 1abopaTopii 3a 10MOMOrol0 0JIHOPIBHEBOTO aHamisy.

B saransHoMy 195 namienTis 3 roctpoto remodiniero A (nMo4aTKoBUH piBeHb daxkropa VIII<1%)
HajamM papMaKOKiHeTHUHi napaMeTpH, sKi OyJH BKIIOUEH] TpH Habopi JaHMX aHali3y BiANOBIIHO
110 TIPOTOKONTY (hapMakoKiHeTHKH. Kateropii uporo aHanisy s aitei (Bix 1 micsus 10 < 2 pokiB),
aiTeii (Bin 2 Ao <5 pokie), aiteii ctapworo eiky (Bin 5 10 <12 pokie), nianitkie (8in 12 10 <18 POKIR)
i nopociux (18 pokis i crapiue) Gy/14 BUKOPUCTaHI U y3araJbHEHHS napameTpie apMaKoOKiHETHKH
, ie Bik OyB BU3HAYeHHH K BIK HA MOMEHT iH}ys3ii.

Ta6auns 3 3Beaenni aani papMakoKiHeTHUYHHX NapaMeTpiB AJIBEMT y Bikosiii rpyni 3
TsKK010 hopmoro remodinii A (mouaTkoBHmii pisennb paxropa VIII <1%)

[TapameTp (cepeane Hoeonapokeni | Jlitu Hditu IMignitku | Jlopocii
3Ha4YeHHAECTaHAapTHE (n=735) (n=30) | crapworo Biky | (n=33) (n=109)
BiIXMJICHHS ) (n=18)

Bevoro AUC 1362.1 £ 1180.0 £ | 1506.6 = 530.0 | 1317.1 = 1538.5
(MO * ron /nn) 311.8 432.7 438.6 519.1
CkopHropane 224086 1.8+0.4 20+0.5 2.1+0.6 2.2%06
[HKpeMeHTalIbHE

BinnosnenHs npu Crmax

(MO/an B MO/kr)a [p——
Ilepion HaniBpo3nay 9.0+ 1.5 9.6+1.7| 11.8+3.8 32791294 43,
(ron) : ok
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MaxkcumaiibHa 110.5 + 90.8 100.5 +£25.6 107.6 + 1113 £
KOHLEHTpaLlis njasmMu 30.2 19.1 27.6 27.1
ITicns indysii (M/an)

CepenHilt 4ac KUTTA 11.0+2.8 12.0 % 15.1+4.7 150+£5.0 [ 16.2+6.1
(ron) 2.7

O6esr 04+0.1 0.5+0.1 0.5+0.2 0.6+0.2 0.5+0.2
posnoiny y

CrabinsHOMY CTaHi

(ur/kr)

Kiipene (ma / kr * 3.9+0.9 48+1.5 3.8+1.5 4.1+1.0 3612
roj)

2 06uncmoeTbest K (Cmax — 6a30Buii pibens daxropy VIII), posainenuit na nosy B MO / kr. € Cmax
€ MaKCUMaJIbHUM Ticagindysiiinum 3HaueHHaM ¢paktopa VIIL

Besneka i remocratuna edektuHicts AJIBEUT B neaiatpuuniii nonynsiii aHanoriyna umm
MOKa3HNUKaM Y A0POCINX MaiienTis. CKOpHroBaHe BiJHOBICHHS i KiHUEBHH Nepio/l HaNliBBUBE/ICHHS
(t2) 6ymu npudaM3HO Ha 20% HIKYUMH B MOJIOANIMX JiTeH (MEHIIE HIXK 6 POKIB), HIK Y 10POCIHX,
110 MOKe GyTH 0GYMOBJIEHO HACTKOBO BIIOMHM 301/IbIIEHHAM 00CATY M1a3MH Ha KiJlorpam Bary Tija
B MOJIOJIIMX MaLli€HTIB.

dapmakokineTHuHi ani nauieHTis, mo aikypamca AJIBEWTom Ha nanuii yac BiZCYTHI.
5.3 Jlokainiuni JaHi npo 6e3nexy

JlokniHiuHi JaHi He nokasanM 0coGJMBOT HeOesNeKH /s JIOJAMHHM, 3aCHOBaHI HA BHBYCHHI
hapmakosioriunoi Ge3neKku, TOKCHKOIOTT FOCTPHX CTaHiB, TOKCHYHOCTI MOBTOPHUX /103, JIOKaILHOT
TOKCHYHOCTI i TéHOTOKCHYHOCTI.

6 PAPMAKOJIOI'TYHI OCOBJIMBOCTI

6.1 CnHcoOK 10MOMIZKHHX Pe4OBHH

[Moporok:
Masitos

Harpiio xsiopua
Fictuaun

Tperano3sa

Kanenito xsopuj
Tpomeramon

[Toaicop6at 80
['nmyraTioH (BiZAHOBJICHUH)

Po3uMHHHK:
CrepuiizoBaHa Boja ulsl iH'eKLif

6.2 HecymicuicTh

Ipu BifiCYTHOCTI IAHKUX IIOJ0 CYMIiCHOCTI, lleH JiKapchKMi 3aci0 He MOXKHA 3MILIYBATH 3 IHIINMH
JKapChKUMH 3ac00aMHu.

6.3 Tepmin npuaaTHOCTI
2 poKH.

[licns posBeJeHHS 3 MiKpoOGioJOrivHOI TOYKM 30py, TNpenapar TOBHHEH OyTH
Heraitno. Ilpore, Gyia NpoJeMOHCTpOBaHA XiMiuHa Ta isuyHa CcTabiIbHICTH
VIIAKOBKHM NIPOTAroM 3 rojinH npu temnepartypi 25 °C.
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[IpoTsiroM TepMiHy mpuaaTHOCTi mpu 30epiraHHi, mpenapaT moke 30epiraTics Ipu KiMHaTHI#
Temnepatypi (10 25°C) NpoTAroM OAHOro Nepioy, Mo He nepepuilye 6 Micsuie. Ilo 3aBepmenHio 6
Mics1(iB 36epiraHHs NpH KiMHATHIH TeMnepaTypi MOBMHEH GYTH BKa3aHMil Ha KapTOHHIi YIaKOBLi.
[Ipenapar He MOKHA NOBEPTATH 10 XOJOJHILHAKA 3HOBY.

6.4 Ocob.1uBi 3an00KHi 32X01H 1151 30epiraHHs

36epiratu B xonoauabHuKY (2 °C — 8 °C).

He 3amoposKyBaTH.

AJIBEWT 3 BAKCJDKEKT Il npucrocysansm: 36epirati (pakoH npenapary B 30BHilHii kopooui,
1106 3aXMCTUTH Bifl CBiT/Ia

AJIBEWT 3 BAKCJDKEKT III cuctemolo: 36epiraTi 3anakosaHuii Omicrep B 30BHIIIHIK KOpoOLi,
11106 3aXMCTUTH BiJI CBITNA

YMOBH 36epiranss micis po3BeeHHs AUB. B po3aiii 6.3.

6.5 Ilpupoaa Ta BMiCT YNIAKOBKH

OjHa yrnaKoBKa MiCTUTE (JIaKOH 3 OPOLIKOM, 5 MJI po3uMHHKKa Y duiakoni (o6naBa 31 ckuia tuny I,
3aKpUTi ryMOBMMH NpOOKamMu 3 X10pOyTHiIKay4yky. [Ipenapar npeacraBienuii B OJIHI# 3 HACTYTIHHUX
KOoH(irypauii:

- AJIBEWT 3 BAKCJDKEKT Il npucTocyBaHHsSM: KOKHA YNakoBKa MICTHTb (JakoH 3
MOPOIIKOM, (hIaKOH, MO MICTHTB 5 M pPO3YMHHMKA | NPUCTPIN At PO3YMHEHHS
BAKCJDKEKT II

- AJIBEWT 3 BAKCJDKEKT III cucTemolo: KOJKHa YIakOBKa MICTUTh FOTOBI /10 BAKOPHCTAHHS
BAKCJDKEKT 1I cucremu B 3amakoBaHomy Omictepi ((r1akoH mopoiwky i (uiakoH, mio
MICTHTB 5 MJI PO3UMHHMKA, [OTIePe/IHBO 3i0paHmii 3 CUCTEMOIO JUIS PO3BEICHHS).

6.6 OcobauBi 3an00iKHI 3aX011 A1 YTHAI3ANIT Ta iHmMX podiT
AJIBEWT npuznadenuii Ui BHYTPilIHLOBEHHOTO BBEACHHS ITiC/IA PO3BE/ICHHA [Ipenapary.

Po3BesieH il PO3UMH MOBHHEH OyTH OLIHEHHMH Bi3yalbHO HA BiACYTHICTh TBEPAMX YaCTHHOK i/abo
3HeGapBIICHHS.

ITicns pozee/ieHHs PO3UHH MOBHHEH GyTH YMCTHM, Ge30apBHIM 1 BUTbHHIT BT CTOPOHHIX JIOMIIIOK.
- Jna BBeIeHHS HEOOXI/IHO 3aCTOCOBYBATH HAKOHEYHHK LUNpULIA.

- BUKOpHCTATH NPOTATOM TPHOX FOJAMH MiC/s PO3BE/ICHHSL.

- He 0x010/KYBAaTH Mpenapar Iicjis po3BeIeHHs.

- By/1b-KHii HeBUKOPHCTaHUIA npenapar abo cMiTTs Tpeba 3HUIIMTH BiNOBIAHO 10 MICLEBUX
BHMOT.

Possenenns 3 npuctpoeM BAKCJDKEKT [1

- Jlnsg po3BecHHS BUKOPUCTOBYIOTh TiJIbKH CTEPUIIi30BaHY BOMY JUIA iH'€KLii, B yrmaKoBLi
nepe10a4eHo MPUCTPIN Ul PO3BEAECHHS.

- He Buxopucrosyeatu npuctpiii BAKCJUKEKT II, sikuio crepuibuuit Gap’ep cicrema abo
YI1aKOBKa IOLIKOKeHi abo € iHli CTOPOHHI JedeKTH.

- IlorpiGHO KOTpUMYBATHCh NIPABUII ACCTITHKH.

1. Skuio npenapat 306epiraBcs B XOJOAMILHUKY, BizbMiTh AJIBEV

PO3YMHHHUKOM 3 XOJIO/IHJIBHHKA 1 Hexal BOHM JOCATHYTB KIMH3g
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(6nusbko 15 °C 125 °C).

2. PeTenbHO BUMHITE PYKH 3 MUJIOM 1 TEMJIOK BOJOKO.

Bupanite kpumeuky 2 GprakoHiB 3 MOPOUIKOM Ta PO3YHHHHUKOM.

4. Owumctite NpoOKK 3a AONOMOrOK TaMNOHIB 3i crupToM. TloctaBTe (hnakoHm Ha mniacky
MOBEPXHIO.

5. 3HiMiTh 3axucHe nokpuTTs 3 ynakoBku nipucrocyBaHHs BAKCJIKEKT II. ne Topkaiouuce
BMicTy ynakoBku (mai. a). He Buiimaiite BAKCJDKEKTII 3 ynakoBku.

6. TlepeBepHiThb yNakoBKY i BCTaBTe MPO30pMiH MIAaCTMKOBHMIA 3ybenb y mpobKy ¢nakoHa 3
pO3UMHHUKOM. Bi3pbMiTh ynakoBky 3a Kpaii i 3HiMith 11 3 BAKCJDKEKT II (man. b). He
Bunasiite cuin kopnadok 3 BAKCJDKEKT I

7. Jns po3peleHHS BMKOPHUCTOBYIOTh TIIbKH CTEPHJIBHY BOLY AJA iH €KUIA 1 NPHCTPIA [
po3BejleHHsl, 110 mpejacTaBieHuii B ymakoBui. Ilepesepnits cucremy 3 BAKCJDKEKT II,
NpHEAHAHOTO 10 (IakoHY 3 PpPO3UHMHHMKOM Tak, o0 (1akoH ONMHMBCA HaX
npHCTOCYBaHHAM. BeTasTe Oimmil nuacTHKOBHI 3yOens y mpobKy ¢rakoHa 3 mpenapaTtom
AJIBEWT. BakyyMm BTATHE PO3UMHHHK Y (JIaKOH 3 IIpernapaTom AJIBEMT (man. c).

8. OGepexHo mepeMilaiiTe 10 MOBHOTO PO3UMHEHHs MpenapaTy. BreeniTbes. mwo AJIBEUT
PO3YMHKBCS MMOBHICTIO, iHAKILE aKTHBHA PEHOBHHA He Npoiie Yepe3 QiIbTp NPUCTOCYBaHHS.
[Ipenapar MBHIKO PO3YMHSETHCS (3BHYAMHO MeHIIe, HiK 3a 1 XBuiMHY). [Ticns po3BeieHHs
PO3YMH MOBUHEH OYTH YHCTHM, IIPO30PHM i BUTbHMH Bijl CTOPOHHIX JTOMIILIOK.

Mau. a Maa. b Maan. C

L

Poseenenns i3 cuctemoro BAKCJDKEKT 111

- He 3acTtocoByBaTH, SKIIO KpHILIKa HA OicTepi HE repMeTHYHA.

1. SIkuio mperapar 3Gepirapcst B XOJIOAMILHUKY, BisbMiTh AJIBEMT nopomok i ¢iakonu 3
PO3YMHHHMKOM 3 XOJIOAM/IbHUKA | HeXall BOHH JIOCATHYTh KIMHATHOT TemiepaTypH ( 6JIM3bKO
15°C125"%).

2. PerenbHO BUMHMIITE PYKH 3 MUJIOM 1 TEIJIOK BOJOKO.

3. Binkpusatu AJIBEMT mnsaxom BiakpydysaHHs Kpuinku. Butarnite BAKCJDKEKT 111 3
Onictepa.

4. Tlocrapre AJIBEMT Ha niocKy noBepxHIO 3 ammy/1o010 poszunHHuka (Man 1). ®nakonu 3
PO3YMHHMKOM MalTh CHHIO cTpiuky. He BizpuBaiiTe CHHIM KOBIadoK, JOKH He Oyxere
npoindopMoBaHi 10 KiHLA.

5. Ognnoto pykoto tpumaioun AJIBEMT B cucremi BAKCJDKEKT III, MilHO HaTHCHiTH Ha
(dakoH po3YMHHMKA 3 IHIIOro GOKY 710 THX Mip, MOKH CHCTEMA MOBHICTIO He 3pyHHYeThCA, |
po3uMHHHMK cTikatuMe y dakon 3 AJIBEMT (Man. 2). He HaxuisiiTe cucTeMy MOKH
nepeaava He Oyie 3aBepIIEHOIO.

6. IlepekoHaiiTech, 110 nepejaya po34HMHHUKA 3aBeplueHa. OOepeKHO MOKpPYTH, MOKHM BCA
pedOBHHA HE pO34MHMThcA. Ilepekomaiitech, mo mnopomok AJIBEUT nosnictio
PO3YMHSETBCS, B IHIIOMY BUIAJKy HE BeCh PO3YMHEHMN po34yuH Oyae MpPOXOAMTH yepes
¢inbTp nmpucTpoto. [TpenapaT WIBHAKO POYMHAETLCS (SK NPABHIIO, MEHII HiX 32
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3acToCcyBaHHS

JoTrpumyiiTech NpaBui acenTHKU

Jlikapcpki 3acobM 118 MapeHTEpPaIbHOrO 3acTOCYBAaHHs, TNMOBHHHI NeEpeBipsTHCh Ha HasBHICTH
TBEPAUX 4HaCTOYOK, GCBHOCEPCHHLO, A0 BHKOPHUCTaHHA, AKIIO L€ OO3BOIAE PO3YHH 1 KOHTCFIHep.
[ToBMHEH 3aCTOCOBYBATHUCE TiJIbKH MPO30pHit i Ge3bapBHUA pO3UMH.

1. Biakpmii cuniit koBnayok 3 BAKCJDKEKT II/ BAKCJDKEKT I11. He nadunpaiite noBiTps y
mmnpun. [Tpueanaire mnpuu 10 BAKCJIDKEKT 11// BAKCJDKEKT I11.

2. TlepeBepHith cuctemy ((haakoH 3 KOHUeHTpaTOM Mae 6yTH 3BepXy). HabepiTh KOHIIEHTpaT ¥

LUMPHLL, MOBIIBHO MOTATHYBILH MOPILEHb.

Bia'ennaiiTe mmnpuu.

4. TlpueanaiiTe MeTenUK roAKM A0 wnpuua. Beeaite BHyTpimHbOBeHHO. [Ipenapat MoxkHa
BBOJMTH 31 mBHUAKicTIO He Oinbme 10 mn 3a xBuiuHy. [lepen Ta mia dac BBeJIEHHS
npenapary AJIBEMT TpeGa BuMipioBaTH 4acToTy myiabcy. IIOBHHHO CTaTHCS CyTTEBe
MiJABHILEHHA YaCTOTH MYJbCY, WO 3BHYaiHO LIBHAKO MHMHAE NPU 3HMAKECHHI LWIBHMIKOCTI
BBE/IeHHs a00 THMYAacOBOMY nepepuBaHHi i ekuii (nueuck [TyvHKT 4.4 1 4.8).

7. BJACHUK PEECTPAIIIMHOI' O TOCBITYEHHSI

bakctep AT
InaycrpimTpacce 67
A-1221 Binens

AgcTpia

L

8. HOMEP PEECTPALIIMHOI'O ITOCBIIYEHHS (b)

EU/1/03/271/001
EU/1/03/271/011

9. JIATA IEPIIOI PEECTPAIIII / TEPEPEE€CTPAILUT

Jara neporo ninensysanus: 2 6epesns 2004
Jlara octranHix 3MiH: 2 Gepesns 2014

10 JATA OCTAHHBOTI O ITEPETJISIAY TEKCTY

Heranbna iHdopmallis npo uei gikapcekuit 3acié qocTynHa Ha caiiti €Bponeiicbkoro Meauunoro
AreHcTBa http://www.ema.europa.eu.




[HOOPMALIIS npo 3acToCyBaHHSA JIKapbCKOTO o PeectpauiiiHOro nocpizyeHHs
3acoby Ne BiJ p. ,
/908 ZOTF
1. NAME OF THE MEDICINAL PRODUCT 5/7;4/ /6 02 5"/67,//[7{

ADVATE 3000 IU powder and solvent for solution for injection.

2. QUALITATIVE AND QUANTITATIVE COMPOSITION

Each vial contains nominally 3000 [U human coagulation factor VIII (rDNA), octocog alfa. ADVATE
contains approximately 600 IU per ml of human coagulation factor VIII (rDNA), octocog alfa after
reconstitution.

The potency (International Units) is determined using the European Pharmacopoeia chromogenic
assay. The specific activity of ADVATE is approximately 4,000-10,000 IU/mg protein.

Octocog alfa (human coagulation factor VIII (rDNA)) is a purified protein that has 2332 amino acids.
It is produced by recombinant DNA technology in Chinese hamster ovary (CHO) cells. Prepared
without the addition of any (exogenous) human- or animal-derived protein in the cell culture process,
purification or final formulation.

Excipients with known effect:
0.45 mmol sodium (10 mg) per vial.

For the full list of excipients, see section 6.1.

3 PHARMACEUTICAL FORM
Powder and solvent for solution for injection.
Powder: White to off-white friable powder.
Solvent: Clear and colourless solution.

4. CLINICAL PARTICULARS

4.1 Therapeutic indications

Treatment and prophylaxis of bleeding in patients with haemophilia A (congenital factor VIII
deficiency). ADVATE is indicated in all age groups.

4.2 Posology and method of administration

Treatment should be initiated under the supervision of a physician experienced in the treatment of
haemophilia and with resuscitation support immediately available in case of anaphylaxis.

Posology
The dose and duration of the substitution therapy depend on the severity of the factor VIII deficiency,

on the location and extent of the bleeding and on the patient’s clinical condition.

The number of units of factor VIII is expressed in International Units (IU), which are related to the
WHO standard for factor VIII products. Factor VIII activity in plasma is expressed either as a
percentage (relative to normal human plasma) or in IUs (relative to the international standard for
factor VIII in plasma).

One International Unit (IU) of factor VIII activity is equivalent to that quantity of factor VIII in one ml
of normal human plasma.
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On demand treatment

The calculation of the required dose of factor VIII is based on the empirical finding that 1 IU factor
VIII per kg body weight raises the plasma factor VIII activity by 2 IU/dl. The required dose is
determined using the following formula:

Required units (IU) = body weight (kg) x desired factor VIII rise (%) x 0.5 :

In case of the following haemorrhagic events, the factor VIII activity should not fall below the given
plasma activity level (in % of normal or [U/dl) in the corresponding period. The following table 1 can
be used to guide dosing in bleeding episodes and surgery:

Table 1 Guide for dosing in bleeding episodes and surgery

Degree of haemorrhage/type Factor VIII level Frequency of doses (hours)/duration
of surgical procedure required (% or IU/dl) | of therapy (days)

Haemorrhage

Early haemarthrosis, muscle 20-40 Repeat injections every 12 to 24 hours
bleeding or oral bleeding. (8 to 24 hours for patients under the age

of 6) for at least 1 day, until the
bleeding episode, as indicated by pain,
is resolved or healing is achieved.

More extensive haemarthrosis, 30-60 Repeat injections every 12 to 24 hours
muscle bleeding or haematoma. (8 to 24 hours for patients under the age
of 6) for 3 — 4 days or more until pain
and acute disability are resolved.

Life threatening haemorrhages. | 60 — 100 Repeat injections every 8 to 24 hours
(6 to 12 hours for patients under the age
of 6) until threat is resolved.

Surgery
Minor 3060 Every 24 hours (12 to 24 hours for
Including tooth extraction. patients under the age of 6), at

least 1 day. until healing is achieved.
Major 80 — 100 Repeat injections every 8 to 24 hours

(pre- and postoperative) | (6 to 24 hours for patients under the age
of 6) until adequate wound healing, then
continue therapy for at least

another 7 days to maintain a factor VIII

activity of 30% to 60% (IU/dI).

The dose and frequency of administration should be adapted to the clinical response in the individual
case. Under certain circumstances (e.g. presence of a low-titre inhibitor), doses larger than those
calculated using the formula may be necessary.

During the course of treatment, appropriate determination of plasma factor VIII levels is advised to
guide the dose to be administered and the frequency of repeated injections. In the case of major
surgical interventions in particular, precise monitoring of the substitution therapy by means of plasma
factor VIII activity assay is indispensable. Individual patients may vary in their response to factor
VIII, achieving different levels of in vivo recovery and demonstrating different half-lives.

Prophvlaxis
For long-term prophylaxis against bleeding in patients with severe haemophilia A, the us
are 20 to 40 IU of factor VIII per kg body weight at intervals of 2 to 3 days.
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Paediatric population

For on demand treatment dosing in paediatric patients (0 to 18 years of age) does not differ from adult
patients. In patients under the age of 6, doses of 20 to 50 IU of factor VIII per kg body weight 3 to 4
times weekly are recommended for prophylactic therapy.

Method of administration
ADVATE should be administered via the intravenous route. In case of administration by a non health
care professional appropriate training is needed.

The rate of administration should be determined to ensure the comfort of the patient up to a maximum
of 10 ml/min.

After reconstitution, the solution is clear, colourless, free from foreign particles and has a pH
of 6.7 to 7.3.

For instructions on reconstitution of the medicinal product before administration, see section 6.6.
4.3 Contraindications

Hypersensitivity to the active substance or to any of the excipients listed in section 6.1 or to mouse or
hamster proteins.

4.4  Special warnings and precautions for use

Hypersensitivity

Allergic type hypersensitivity reactions, including anaphylaxis, have been reported with ADVATE.
The product contains traces of mouse and hamster proteins. If symptoms of hypersensitivity occur,
patients should be advised to discontinue use of the product immediately and contact their physician.
Patients should be informed of the early signs of hypersensitivity reactions including hives,
generalised urticaria, tightness of the chest, wheezing, hypotension and anaphylaxis.

In case of shock, standard medical treatment for shock should be implemented.

Inhibitors

The formation of neutralising antibodies (inhibitors) against factor VIII is a known complication in the
management of individuals with haemophilia A. These inhibitors are usually IgG immunoglobulins
directed against the factor VIII procoagulant activity, which are quantified in Bethesda Units (BU) per
ml of plasma using the modified assay. In patients who develop inhibitors to factor VIII, the condition
may manifest itself as an insufficient clinical response. In such cases, it is recommended that a
specialised haemophilia centre be contacted. The risk of developing inhibitors is correlated to the
extent of exposure to factor VIII, the risk being highest within the first 20 exposure days, and to other
genetic and environmental factors. Rarely, inhibitors may develop after the first 100 exposure days.

Cases of recurrent inhibitor (low titre) have been observed after switching from one factor VIII
product to another in previously treated patients with more than 100 exposure days who have a
previous history of inhibitor development. Therefore, it is recommended to monitor all patients
carefully for inhibitor occurrence following any product switch.

In general, all patients treated with coagulation factor VIII should be carefully monitored for the
development of inhibitors by appropriate clinical observations and laboratory tests. If the expected
factor VIII activity plasma levels are not attained, or if bleeding is not controlled with an appropriate
dose, testing for factor VIII inhibitor presence should be performed. In patients with high levels of
inhibitor, factor VIII substitution therapy may not be effective and other therapeutic options should be
considered. The management of such patients should be directed by physicians with experience in the
care of patients with haemophilia and factor VIII inhibitors.
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Catheter-related complications in treatment

If central venous access device (CVAD) is required, risk of CVAD-related complications including
local infections, bacteremia and catheter site thrombosis should be considered.

Excipient related considerations
After reconstitution this medicinal product contains 0.45 mmol sodium (10 mg) per vial. To be taken
into consideration by patients on a controlled sodium diet.

It is strongly recommended that every time ADVATE is administered to a patient, the name and batch
number of the product are recorded in order to maintain a link between the patient and the batch of the
medicinal product.

Paediatric population:
The listed warnings and precautions apply to both adults and children.

4.5 Interaction with other medicinal products and other forms of interaction

No interaction studies have been performed with ADVATE.

4.6  Fertility, pregnancy and lactation

Animal reproduction studies have not been conducted with factor VIII. Based on the rare occurrence
of haemophilia A in women, experience regarding the use of factor VIII during pregnancy and
breast-feeding is not available. Therefore, factor VIII should be used during pregnancy and breast-
feeding only if clearly indicated.

4.7 Effects on ability to drive and use machines

ADVATE has no influence on the ability to drive and use machines.

4.8 Undesirable effects

Summary of the safety profile

Clinical studies with ADVATE included 418 subjects with at least one exposure to ADVATE

reporting in total 93 adverse drug reactions (ADRs). The ADRs that occurred in the highest frequency
were development of neutralising antibodies to factor VIII (inhibitors), headache and fever.

Hypersensitivity or allergic reactions (which may include angioedema, burning and stinging at the
infusion site, chills, flushing, generalised urticaria, headache, hives, hypotension. lethargy. nausea,
restlessness, tachycardia, tightness of the chest, tingling, vomiting, wheezing) have been observed
rarely and may in some cases progress to severe anaphylaxis (including shock).

Development of antibodies to mouse and/or hamster protein with related hypersensitivity reactions
may be observed.

Patients with haemophilia A may develop neutralising antibodies (inhibitors) to factor VIIL. If such
inhibitors occur, the condition will manifest itself as an insufficient clinical response. In such cases, it
is recommended that a specialised haemophilia centre be contacted.

Tabulated summary of adverse reactions

The following table 2 provides the frequency of adverse drug reactions in clinical trials and from
spontaneous reporting. The table is according to the MedDRA system organ classification (SOC and
Preferred Term Level).
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Frequency categories are defined according to the following convention: very common (= 1/10),
common (> 1/100 to < 1/10), uncommon (= 1/1,000 to < 1/100), rare (= 1/10,000 to < 1/1,000), very
rare (< 1/10,000), not known (cannot be estimated from the available data). Within each frequency
grouping, undesirable effects are presented in order of decreasing seriousness.

Table 2 Frequency of adverse drug reactions (ADRs) in clinical trials and from spontaneous reports

MedDRA Standard System Organ Class Adverse reaction Frequency”
Infections and infestations Influenza Uncommon
Laryngitis Uncommon
Blood and lymphatic system disorders Factor VIII inhibition® Common
Lymphangitis Uncommon
Immune system disorders Anaphylactic reaction Not known
Hypersensitivity® Not known
Nervous system disorders Headache Common
Dizziness Uncommon
Memory impairment Uncommon
Syncope Uncommon
Tremor Uncommon
Migraine Uncommon
Dysgeusia Uncommon
Eye disorders Eye inflammation Uncommon
Cardiac disorders Palpitations Uncommon
Vascular disorders Haematoma Uncommon
Hot flush Uncommon
Pallor Uncommon
Respiratory, thoracic and mediastinal Dyspnoea Uncommon
disorders
Gastrointestinal disorders Diarrhoea Uncommon
Abdominal pain upper Uncommon
Nausea Uncommon
Vomiting Uncommon
Skin and subcutaneous tissue disorders Pruritus Uncommon
Rash Uncommon
Hyperhidrosis Uncommon
Urticaria Uncommon
General disorders and administration site Pyrexia Common
conditions Peripheral oedema Uncommon
Chest pain Uncommon
Chest discomfort Uncommon
Chills Uncommon
Feeling abnormal Uncommon
Vessel puncture site haematoma Uncommon
Fatigue Not known
Injection site reaction Not known
Malaise Not known
Investigations Monocyte Count increased Uncommon
Coagulation factor VIII level decreased” Uncommon
Haematocrit decreased Uncommon
Laboratory test abnormal Uncommon
Injury. poisoning and procedural Post procedural complication Uncommon
complications Post procedural haemorrhage Uncommon
Procedural site reaction Uncommon

a) Calculated based on total number of patients who received ADVATE (418).

b)  The unexpected decrease in coagulation factor VIII levels occurred in one patient during

Contmuous mfusmn of ADVATE fo]]owmg surgery (postoperative days 10-14). Haema51s

¢)  ADR explained in the section below.
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Description of selected adverse reactions

Inhibitor Development

Inhibitor development in previously treated patients (PTPs) and in previously untreated patients
(PUPs) has been reported. For details refer to sections 5.1 (Pharmacological properties) and 4.4
(Special warnings and precautions for use).

ADRs specific to residues from the manufacturing process

Of the 229 treated patients who were assessed for antibodies to Chinese hamster ovary (CHO) cell
protein, 3 showed a statistically significant upward trend in titres, 4 displayed sustained peaks or
transient spikes and one patient had both but no clinical symptoms. Of the 229 treated patients who
were assessed for antibodies to murine IgG, 10 showed a statistically significant upward

trend, 2 displayed a sustained peak or transient spike and one patient had both. Four of these patients
reported isolated events of urticaria, pruritus, rash, and slightly elevated eosinophil counts amongst
repeated exposures to the study product.

Hypersensitivity
Allergic type reactions include anaphylaxis and have been manifested by dizziness, paresthesias, rash,
flushing, face swelling, urticaria, and pruritus.

Paediatric population
Other than the development of inhibitors in previously untreated paediatric patients (PUPs), and
catheter-related complications, no age-specific differences in ADRs were noted in the clinical studies.

Reporting of suspected adverse reactions

Reporting suspected adverse reactions after authorisation of the medicinal product is important. It
allows continued monitoring of the benefit/risk balance of the medicinal product. Healthcare
professionals are asked to report any suspected adverse reactions via the national reporting system

listed in Appendix V.

4.9 Overdose

No symptoms of overdose with recombinant coagulation factor VIII have been reported.

5. PHARMACOLOGICAL PROPERTIES
5.1 Pharmacodynamic properties
Pharmacotherapeutic group: antihaemorrhagics, blood coagulation factor VIII. ATC code: BO2BDO02.

The factor VIII/von Willebrand Factor complex consists of two molecules (factor VIII and von
Willebrand Factor) with different physiological functions. ADVATE contains recombinant
coagulation factor VIII (octocog alfa), a glycoprotein that is biologically equivalent to the factor VIII
glycoprotein found in human plasma.

Octocog alfa is a glycoprotein consisting of 2332 amino acids with an approximate molecular mass

of 280 kD. When infused into a haemophilia patient, octocog alfa binds to endogenous von Willebrand
Factor in the patient’s circulation. Activated factor VIII acts as a Cofactor for activated Factor [X,
accelerating the conversion of Factor X to activated Factor X. Activated Factor X converts
prothrombin to thrombin. Thrombin then converts fibrinogen into fibrin and a clot can be formed.
Haemophilia A is a sex-linked hereditary disorder of blood coagulation due to decreased levels of
factor VIII activity and results in profuse bleeding into joints, muscles or internal organs, eit
spontaneously or as a result of accidental or surgical trauma. The plasma levels of factor V

increased by replacement therapy. thereby enabling a temporary correction of the r VU1
deficiency and correction of the bleeding tendency.
(_//

62

nenrag

APMATEH T»

——eeem

KU

xon .55004200

“*-. £ oai _)\\




145

Inhibitor Development

The immunogenicity of ADVATE was evaluated in previously treated patients. During clinical trials
with ADVATE in 233 paediatric and adult patients [paediatric patients (age 0 —16 years) and adult
patients (age over 16 years)] diagnosed with severe haemophilia A (factor VIII < 1%), with previous
exposure to factor VIII concentrates > 150 days for adults and older children and = 50 days for
children < 6 years of age, one patient developed a low-titre inhibitor (2.4 BU in the modified Bethesda
assay) after 26 exposure days to ADVATE. Follow-up inhibitor tests in this patient after withdrawal
from the study were negative. Across all studies, median exposure to ADVATE was 97.0 exposure
days per subject (range 1 to 709) for previously treated patients. The overall incidence of any factor
VIII inhibitor development (low or high) was 0.4% (1 of 233).

In the completed uncontrolled study 060103, 16 out of 45 (35.6%) of previously untreated patients
with severe haemophilia A (FVIII < 1%) and at least 25 EDs to FVIII developed FVIII inhibitors: 7
(15.6%) subjects developed high-titre inhibitors and 9 (20%) subjects developed low-titre inhibitors, 1
of which was also classified as a transient inhibitor.

Risk factors related to inhibitor development in this study included non-Caucasian ethnicity, family
history of inhibitors and intensive treatment at high dose within the first 20 EDs. In the 20 subjects
who had none of these risk factors there was no inhibitor development.

Data on Immune Tolerance Induction (ITI) in patients with inhibitors have been collected. Within a
sub-study of PUP-study 060103, ITI-treatments in 11 PUPs were documented. Retrospective chart
review was done for 30 subjects on ITI (study 060703) and collection of Registry data is on-going.

In study 060201 two long-term prophylaxis treatment schemes have been compared in 53 PTPs: an
individualized pharmacokinetic guided dosing regimen (within a range of 20 to 80 IU of factor VIII
per kg body weight at intervals of 72 £ 6 hours, n=23) with a standard prophylactic dosing regimen
(20 to 40 IU/kg every 48 +6 hours, n=30). The pharmacokinetic guided dosing regimen (according to a
specific formula) was targeted to maintain factor VIII trough levels > 1% at the inter-dosing interval of
72 hours. The data from this study demonstrate that the two prophylactic dosing regimens are
comparable in terms of reduction of bleeding rate.

The European Medicines Agency has waived the obligation to submit the results of studies with
ADVATE in all subsets of the paediatric population in haemophilia A (congenital factor VIII
deficiency) in "Immune Tolerance Induction (ITI) in patients with haemophilia A (congenital factor
VIII deficiency) who have developed inhibitors to factor VIII" and "treatment and prophylaxis of
bleeding in patients with haemophilia A (congenital factor VIII deficiency)". (see section 4.2 for
information on paediatric use).

5.2 Pharmacokinetic properties

All pharmacokinetic studies with ADVATE were conducted in previously treated patients with severe
to moderately severe haemophilia A (baseline factor VIII < 2%). The analysis of plasma samples was
conducted in a central laboratory using a one-stage clotting assay.

A total of 195 subjects with severe haemophilia A (baseline factor VIII < 1%) provided PK parameters
that were included in the Per-Protocol PK analysis set. Categories of these analyses for infants (1
month to <2 years of age), children (2 to <5 years of age), older children (5 to <12 years of age),
adolescents (12 to <18 years of age), and adults (18 years of age and older) were used to summarize
PK parameters, where age was defined as age at time of PK infusion.

Table 3 Summary of Pharmacokinetic Parameters of ADVATE per Age Group with severe haemophilia A
(baseline factor VIII < 1%)
Parameter (mean = Infants Children Older Children Adolescents Adu
standard deviation) (n=5) (n=30) (n=18) (n=33) (n=109) _
Total AUC 1362.1 = 1180.0 = 1506.6 = 530.0 | 1317.1 =438, "las& + 51912 cpa
(IU*-h/dl) 311.8 432.7 /’ ( /?x/‘
— b
5
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Table 3 Summary of Pharmacokinetic Parameters of ADVATE per Age Group with severe haemophilia A
(baseline factor VIII < 1%)

Parameter (mean = Infants Children Older Children Adolescents Adults
standard deviation) (n=5) (n=30) (n=18) (n=33) (n=109)
Adjusted 22+£06 1.8+0.4 20+05 2.1+0.6 22+0.6
Incremental
Recovery at Cmax
(IU/dL per IU/kg)*
Half-life (h) 9.0+1.5 9.6x1.7 11.8+3.8 12.1+3.2 129+4.3
Maximum Plasma 1105+ 90.8 +19.1 100.5 £ 25.6 107.6 £ 27.6 111.3+£27.1
Concentration Post 30.2
Infusion (1U/dl)
Mean Residence 11.0+2.8 12.0£2.7 15.1 £4.7 15.0+5.0 16.2£6.1
Time (h)
Volume of 04=0.1 0.5+0.1 05+0.2 0.6+0.2 05+0.2
Distribution at
Steady State (dl’kg)
Clearance (ml/kg*h) 39+£09 48+1.5 3.8x1.5 4.1=1.0 3.6+1.2

* Calculated as (Cmax - baseline Factor VIII) divided by the dose in [U/kg, where Cmax is the maximal post-
infusion Factor VIII measurement.

The safety and haemostatic efficacy of ADVATE in the paediatric_population are similar to that of
adult patients. Adjusted recovery and terminal half-life (t,.) was approximately 20% lower in young
children (less than 6 years of age) than in adults, which may be due in part to the known higher plasma
volume per kilogram body weight in younger patients.

Pharmacokinetic data with ADVATE on previously untreated patients are currently not available.

5.3 Preclinical safety data

Non-clinical data reveal no special hazard for humans based on studies of safety pharmacology. acute
toxicology, repeated dose toxicity, local toxicity and genotoxicity.

6. PHARMACEUTICAL PARTICULARS
6.1 List of excipients

Powder

Mannitol

Sodium chloride
Histidine

Trehalose

Calcium chloride
Trometamol
Polysorbate 80
Glutathione (reduced)

Solvent
Sterilised water for injections

6.2 Incompatibilities

In the absence of compatibility studies, this medicinal product must not be mixed with other medicinal
products or solvents.
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6.3  Shelf life
2 years.

After reconstitution, from a microbiological point of view, the product should be used immediately.
However, chemical and physical in-use stability has been demonstrated for 3 hours at 25 °C.

During the shelf life, the product may be kept at room temperature (up to 25 °C) for a single period not
exceeding 6 months. The end of the 6 months storage at room temperature should be recorded on the
product carton. The product may not be returned to refrigerated storage again.

6.4 Special precautions for storage

Store in a refrigerator (2 °C — 8 °C).

Do not freeze.

ADVATE with BAXJECT II device: Keep the product vial in the outer carton in order to protect from
light.

ADVATE in BAXJECT III system: Keep the sealed blister in the outer carton in order to protect from
light.

For storage conditions after reconstitution of the medicinal product, see section 6.3.
6.5 Nature and contents of container

Both the powder vial and the vial containing 5 ml solvent are of type I glass closed with chlorobutyl
rubber stoppers. The product is provided in one of the following configurations:

- ADVATE with BAXJECT II device: Each pack contains a powder vial, a vial containing 5 ml
solvent and a device for reconstitution (BAXJECT II).

- ADVATE in BAXJECT III system: Each pack contains a ready to use BAXJECT III system in
a sealed blister (the powder vial and the vial containing 5 ml solvent are preassembled with the
system for reconstitution).

6.6  Special precautions for disposal and other handling

ADVATE is to be administered intravenously after reconstitution of the product.

The reconstituted solution should be inspected visually for any foreign particulate matter and/or
discoloration.

After reconstitution the solution should be clear. colourless and free from foreign particles.

Do not use solutions that are cloudy or have deposits.

. For administration the use of a luer-lock syringe is required.

- Use within three hours after reconstitution.

- Do not refrigerate the preparation after reconstitution.

- Any unused medicinal product or waste material should be disposed of in accordance with local
requirements.

Reconstitution with the BAXJECT Il device

- For reconstitution use only the sterilised water for injections and the reconstitution device
provided in the pack.

- Do not use if the BAXJECT II device. its sterile barrier system or its packaging is damaged or
shows any sign of deterioration.

- Aseptic Technique should be used

A

1. If the product is still stored in a refrigerator, take both the ADVATE powder and sol t v1als
from the refrigerator and let them reach room temperature (between 15 °C- y ° .
Wash your hands thoroughly using soap and warm water.

3]
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Remove caps from powder and solvent vials.

Cleanse stoppers with alcohol swabs. Place the vials on a flat clean surface.

Open the package of BAXJECT Il device by peeling away the paper lid without touching the

inside (Fig. a). Do not remove the device from the package. Do not use if the BAXJECT II

device, its sterile barrier system or its packaging is damaged or shows any sign of deterioration.

6.  Turn the package over and insert the clear plastic spike through the solvent stopper. Grip the
package at its edge and pull the package off BAXJECT II (Fig. b). Do not remove the blue cap
from the BAXJECT II device.

Y For reconstitution only the sterilised water for injections and the reconstitution device provided
in the pack should be used. With BAXJECT II attached to the solvent vial, invert the system so
that the solvent vial is on top of the device. Insert the white plastic spike through the ADVATE
powder stopper. The vacuum will draw the solvent into the ADVATE powder vial (Fig. c).

8. Swirl gently until all material is dissolved. Be sure that the ADVATE powder is completely

dissolved, otherwise not all reconstituted solution will pass through the device filter. The

product dissolves rapidly (usually in less than 1 minute). After reconstitution the solution should
be clear, colourless and free from foreign particles.

wh B LD

Fig. a Fig. b Fig. ¢

g
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Reconstitution with the BAXJECT III system
- Do not use if the lid is not completely sealed on the blister
l. If the product is still stored in a refrigerator, take the sealed blister (contains powder and solvent

vials preassembled with the system for reconstitution) from the refrigerator and let it reach room
temperature (between 15 °C and 25 °C).

2. Wash your hands thoroughly using soap and warm water.
3. Open the ADVATE package by peeling away the lid. Remove the BAXJECT III system from
the blister.

4, Place the ADVATE on a flat surface with the solvent vial on top (Fig. 1). The solvent vial has a
blue stripe. Do not remove the blue cap until instructed in a later step.

3; With one hand holding the ADVATE in the BAXJECT III system, press down firmly on the
solvent vial with the other hand until the system is fully collapsed and the solvent flows down
into the ADVATE vial (Fig. 2). Do not tilt the system until the transfer is complete.

6. Verify that the solvent transfer is complete. Swirl gently until all material is dissolved. Be sure
that the ADVATE powder is completely dissolved, otherwise not all reconstituted solution will
pass through the device filter. The product dissolves rapidly (usually in less than 1 minute).
After reconstitution the solution should be clear, colourless and free from foreign particles.
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Administration
Use Aseptic Technique

Parenteral medicinal products should be inspected for particulate matter prior to administration,
whenever solution and container permit. Only a clear and colourless solution should be used.

1. Remove the blue cap from BAXJECT Il / BAXJECT III. Do not draw air into the syringe.
Connect the syringe to BAXJECT 11/ BAXJECT III.

2 Invert the system (the vial with the reconstituted solution has to be on top). Draw the

reconstituted solution into the syringe by pulling the plunger back slowly.

Disconnect the syringe.

4. Attach a butterfly needle to the syringe. Inject intravenously. The solution should be
administered slowly, at a rate as determined by the patient’s comfort level, not to exceed 10 ml
per minute. The pulse rate should be determined before and during administration of ADVATE.
Should a significant increase occur, reducing the rate of administration or temporarily
interrupting the injection usually allows the symptoms to disappear promptly (see
sections 4.4 and 4.8).
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7. MARKETING AUTHORISATION HOLDER

Baxter AG

Industriestrasse 67

A-1221 Vienna

Austria

8. MARKETING AUTHORISATION NUMBER(S)

EU/1/03/271/006

EU/1/03/271/016

9. DATE OF FIRST AUTHORISATION/RENEWAL OF THE AUTHORISATION
Date of first authorisation: 02 March 2004

Date of latest renewal: 02 March 2014

10. DATE OF REVISION OF THE TEXT

Detailed information on this medicinal product is available on the website of the European Mgdicines
Agency http://www.ema.europa.eu. L —,
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